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1. General Information

1.1. EUT Description

Product Name LV55
Trade Name WNC
Model No. LVSKIHP

Uplink Frequency Range
(MHz)

Band 2: 1850~1910
Band 5: 824~849
Band 13: 777~787
Band 66: 1710~1780

Downlink Frequency Range
(MHz)

Band 2: 1930~1990
Band 5: 869~894
Band 13: 746~756
Band 66: 2110~2200

2UL CA List 2A-5A, 2A-13A, 2A-66A, 5A-66A, 13A-66A
Modulation QPSK /16QAM / 64QAM

HW Version 0.0.2

SW Version 0.23.9.1dbg

IMEI No. 355806710003510

Accessories Information

Power Adapter (1) MFR: Delta, M/N: ADP-120VH D
(White/Black) Input: AC 100-240V~2.5A, 50-60Hz
Output: 20V, 6A
Cable Out: Non-Shielded, 3.0m
Power Cord: Non-Shielded, 2m
Power Adapter (2) MFR: Delta, M/N: ADH-90AR B
(White/Black) Input: AC 100-240V~2.0A, 50-60Hz

Output: 56V, 1.61A
Power Cord: Non-Shielded, 1.8m

PoE Surge Protective Device

MFR: Citel
Model No.: CRMJ8-PoE-C6
Serial No.: N/A
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Antenna Information
No [Manufacturer |[Model No. Part No Antenna Type Peak Gain
1 |WNC 95XKAC15.GD [LTE1(ANT_1)  |MonoPole Antenna [-0.69dBi for Band 13
Svz -1.49dBi for Band 5
3.28dBi for Band 66
1.76dBi for Band 2
2 |WNC 95XKAC15.GD|LTE2(ANT_3) |MonoPole Antenna |2.32dBi for Band 66
SVvZ (RX functions) 1.57dBi for Band 2
3 |WNC 95XKAC15.GD|LTE3(ANT_4) |MonoPole Antenna [2.5dBi for Band 66
TVZ (RX functions) 2.25dBi for Band 2
4 |WNC 95XKAC15.GD |LTE4(ANT_2) |MonoPole Antenna |-1.12dBi for Band 13
RvZz 0.63dBi for Band 5
2.15dBi for Band 66
2.22dBi for Band 2
Note:

1. Regarding frequency band operation, the lowest, middle and highest frequency of channel
were selected to perform the test, and the details were shown on this report.
2. The EUT description is from the customer declaration.
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1.2. Mode of Operation

The EUT provide all functions described as above. The EUT is tested with maximum rated

TX power via the Base Station simulator.
DEKRA has verified the construction and function in typical operation. All the test modes

were carried out with the EUT in normal operation, which was shown in this test report and
defined as:

Test Mode

Mode 1: LTE Band 2
Mode 2: LTE Band 5
Mode 3: LTE Band 13
Mode 4: LTE Band 66
Mode 5: LTE CA_2A-5A
Mode 6: LTE CA_2A-13A
Mode 7: LTE CA_2A-66A
Mode 8: LTE CA_5A-66A
Mode 9: LTE CA_13A-66A

Note :

1.

2.
3.
4

WWAN module ANT_1 support TX/RX functions and support 2UL CA PCC functions.
WWAN module ANT_3 and ANT_4 support RX functions.

WWAN module ANT_2 2UL CA SCC functions and RX functions.

The adapter mode and the POE mode pre-scanning radiation has determined by the adapter
mode is the worst case.

All operation modes has been verified and the report shows the worst case mode.
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer |Model No. Serial No. [FCC ID [Power Cord
1 |Base Station |R&S CMW500 106071 DoC Non- Shielded, 2m
2 |Horn Antenna |Schwarzbeck |BBHA 9120D 1640 DoC -
1.4. Configuration of Tested System
Connection Diagram
EUT
Base Station A Horn Antenna
(1) (2)
Signal Cable Type Signal cable Description
A RF Cable Shielded, 6m
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1.5. Operation Descriptions

Setup the EUT and simulators as shown on 1.4.

Turn on the power of all equipment.

The EUT will continue receive the signal from LTE function.

AW IN|-~

Repeat the above procedure.

1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards

[ ] Deviations from the test standards as below description:

B2
Uplink: 1850-1910MHz
Downlink: 1930-1990MHz

LTE B2
FCC Part 24 Subpart E
_ FCC Reference o
Test item . FCC Limit Result
section
§2.1033
RF Output Power §2.1046 <2 Watts Pass
§24.232
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §24.232 <13 dB Pass
_ o §2.1053
Spurious Emissions <-13dBm Pass
§24.238
Spurious Emissions at Antenna
_ §27.238 <-13dBm Pass
Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§24.235

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.
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B5
Uplink: 824-849MHZz
Downlink: 869-894MHz

LTE B5
FCC Part 22 Subpart H
. FCC Reference o
Test item ) FCC Limit Result
section
§2.1033
RF Output Power §2.1046 <7 Watts Pass
§22.913
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §22.913 <13 dB Pass
. o §2.1053
Spurious Emissions <-13dBm Pass
§22.917
Spurious Emissions at Antenna
. §22.917 <-13dBm Pass
Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§22.335

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.

Page: 12 of 362



D DEKRA

Report No.: 2050962R-E3042110012

B13

Uplink: 777-787MHz
Downlink: 746-756MHz
LTE B13

FCC Part 27 Subpart F

FCC Reference

Test item ) FCC Limit Result
section
§2.1033
<3 Watts
RF Output Power §2.1046 Pass
ERP
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
_ §27.50 <-13 dB Pass
power ratio
. o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at Antenna
. §27.53 <-13dBm Pass
Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§27.54

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.
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B66
Uplink: 1710~1780MHz
Downlink: 2110~2200MHz

LTE B66
FCC Part 27 Subpart L
. FCC Reference o
Test item ) FCC Limit Result
section
§2.1033
RF Output Power §2.1046 <1 Watts Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
_ §27.50 <13 dB Pass
power ratio
. o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at Antenna
. §27.53 <-13dBm Pass
Terminals
F Stabilit 52.1055 <2.5 P
requency Stabili : m ass
g y y §27.54 PP

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.
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2.2. List of Test Equipment

RF Output Power / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer
EXA Signal Analyzer  |Keysight N9010A MY51440132 (2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08 2020/08/07
Wideband Radio

R&S CMW500 106071 2020/02/03 2021/02/02
Communication Tester
Occupied Bandwidth / SR12-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30  |2021/03/29
Analyzer
EXA Signal Analyzer  |Keysight N9010A MY51440132 (2020/02/21  |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 (2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08  |2020/08/07
Wideband Radio

R&S CMW500 106071 2020/02/03  |2021/02/02
Communication Tester
Peak To Average Ratio / SR12-H
Instrument Manufacturer Model No.  |Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30  |2021/03/29
Analyzer
EXA Signal Analyzer [Keysight N9010A MY51440132|2020/02/21  |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404|2020/06/03  |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159|2020/04/15  |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

R&S CMW500 106071 2020/02/03  |2021/02/02
Communication Tester
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Conducted Band Edge Emissions / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum
R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 (2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio
R&S CMW500 106071 2020/02/03  |{2021/02/02

Communication Tester
Spurious Emission / CB2-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Horn Antenna Schwarzbeck |BBHA 9120D (639 2020/06/04 |2021/06/03
Bilog Antenna Teseq CBL6112D 23191 2020/06/12 |2021/06/11
Signal & Spectrum

R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer |Keysight N9010A MY51440132 [2020/02/21 {2021/02/20
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Horn Antenna Schwarzbeck BBHA 9170 (202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Pre-Amplifier EMCI EMC11830l |980366 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck |BBHA 9120D |01656 2019/10/25 |2020/10/24
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Signal Analyzer R&S FSV40 101435 2019/07/08 |2020/07/07
Wideband Radio

R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08 |2020/08/07
Coaxial Cable(16m) |Huber+Suhner [SF104 CB2-H 2019/07/25 |2020/07/24
EMI system DEKRA Version 1.0 |CB2-H NA NA
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Spurious Emissions at Antenna Terminals / SR12-H

Instrument Manufacturer  [Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30  |2021/03/29
Analyzer
EXA Signal Analyzer  |Keysight N9010A MY51440132|2020/02/21  {2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404|2020/06/03  |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159|2020/04/15  {2021/04/14
Wireless Conn. Tseter |[R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

R&S CMW500 106071 2020/02/03  |2021/02/02
Communication Tester
Frequency Stability Under Temperature & Voltage Variations / SR12-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30  |2021/03/29
Analyzer
EXA Signal Analyzer  |Keysight N9010A MY51440132 {2020/02/21  |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

R&S CMW500 106071 2020/02/03  |2021/02/02
Communication Tester

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2.3. Measurement Uncertainty

Test Item Uncertainty
RF Output Power +1.16dB
Peak To Average Ratio +2.11dB

+ 3.40 dB below 1GHz
* 3.46 dB above 1GHz
Spurious Emissions at Antenna Terminals + 3.40 dB below 1GHz

+ 3.46 dB above 1GHz

Spurious Emissions
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2.4. Test Environment

Items Test Item Required Test Site
Temp?e.rature (°C) RF Output Power 15-35 3
Humidity (%RH) 20-75
Temp?e.rature (C) Occupied Bandwidth 15-35 3
Humidity (%RH) 20-75
Temp?e.rature (C) Peak To Average Ratio 15-35 3
Humidity (%RH) 20-75
Te ° -

em;.)e.rature (C) Spurious Emission 15-35 2/3
Humidity (%RH) 20-75
Temperature (°C) Spurious Emissions at 15-35 3
Humidity (%RH) Antenna Terminals 20-75
Tem;?e.rature (C) Frequency Stability 15-35 3
Humidity (%RH) 20-75
Note: Test site information refers to Laboratory Information.
USA FCC Registration Number: TW3024
Canada CAB identifier : TW3024

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1. No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen,
Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.

2. No.372, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

3. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

Phone number

+886-3-592-8858
+886-3-582-8001
+886-3-582-8001

Fax number

+886-3-592-8859
+886-3-582-8958
3. +886-3-582-8958

N e~

E mail address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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3. RF Output Power

3.1. Test Setup

Spectrum Analyzer Base Station

amsl s —
i oo ] |00 go —! |—- EUT

Non-Conducted
Table

= Ground Reference Plang <=

3.2. Test Procedure

3.3.

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the power meter by RF cable and attenuator.
The path loss was compensated to the results for each measurement..

c) Set EUT at maximum average power by base station emulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different
modulation.

Effective Isotropic Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi)
Effective Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi) - 2.15dB

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause5.2.4
ANSI C63.26-2015 Sub-clause 5.2.4.2
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3.4. Test Result

Product LV55
Test ltem RF Output Power
Test Mode Mode 1: LTE Band 2
Date of Test 2020/06/08~2020/06/10 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) |60
Channel RB RB C?Stl;ff i Ri?ﬁ“ Limit
Band Freq. |Modulation MPR (W)
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.52 0.337 2
QPSK 1 2 0 23.50 0.336 2
QPSK 5 23.49 0.335 2
18607 QPSK 6 0 1 22.63 0.275 2
1850.7 | 16-QAM 0 22.23 0.251 2
16-QAM 1 2 1 22.24 0.251 2
16-QAM 5 22.27 0.253 2
16-QAM 6 0 2 21.60 0.217 2
QPSK 0 23.68 0.350 2
QPSK 1 2 0 23.66 0.348 2
QPSK 5 23.72 0.353 2
Band 2 18900 QPSK 6 0 1 22.71 0.280 2
1.4MHz 1880 16-QAM 0 22.69 0.279 2
16-QAM 1 2 1 22.72 0.281 2
16-QAM 5 22.76 0.283 2
16-QAM 6 0 2 22.92 0.294 2
QPSK 0 23.54 0.339 2
QPSK 1 2 0 23.53 0.338 2
QPSK 5 23.60 0.344 2
19193 QPSK 6 0 1 22.58 0.272 2
1909.3 | 16-QAM 0 22.46 0.264 2
16-QAM 1 2 1 22.44 0.263 2
16-QAM 5 22.46 0.264 2
16-QAM 6 0 2 21.60 0.217 2
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Channel Conducted|RF Output Limit
Band Freq. |Modulation| o RB mpr | Output | Power |y,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
64-QAM 0 21.47 0.210 2
18607 | 64-QAM 1 2 1 21.79 0.226 2
1850.7 | 64-QAM 5 21.86 0.230 2
64-QAM 6 0 2 20.63 0.173 2
64-QAM 0 21.36 0.205 2
Band 2 18900 | 64-QAM 1 2 1 21.37 0.206 2
1.4MHz 1880 64-QAM 5 21.17 0.196 2
64-QAM 6 0 2 20.49 0.168 2
64-QAM 0 20.77 0.179 2
19193 | 64-QAM 1 2 1 20.91 0.185 2
1909.3 | 64-QAM 5 20.63 0.173 2
64-QAM 6 0 2 20.17 0.156 2
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Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.64 0.347 2
QPSK 1 7 0 23.68 0.350 2
QPSK 14 23.71 0.352 2
18615 QPSK 15 0 1 22.88 0.291 2
1851.5 16-QAM 0 23.34 0.324 2
16-QAM 1 7 1 23.29 0.320 2
16-QAM 14 23.34 0.324 2
16-QAM 15 0 2 21.97 0.236 2
QPSK 0 23.78 0.358 2
QPSK 1 7 0 23.85 0.364 2
QPSK 14 23.88 0.366 2
Band 2 18900 QPSK 15 0 1 22.83 0.288 2
3MHz 1880 16-QAM 0 22.82 0.287 2
16-QAM 1 7 1 22.88 0.291 2
16-QAM 14 22.91 0.293 2
16-QAM 15 0 2 21.87 0.231 2
QPSK 0 23.66 0.348 2
QPSK 1 7 0 23.64 0.347 2
QPSK 14 23.70 0.352 2
19185 QPSK 15 0 1 22.70 0.279 2
1908.5 16-QAM 0 22.54 0.269 2
16-QAM 1 7 1 22.60 0.273 2
16-QAM 14 22.56 0.270 2
16-QAM 15 0 2 21.64 0.219 2
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Channel Conducted|RF Output Limit
Band Freq. |Modulation| o RB mpr | Output | Power |y,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
64-QAM 0 21.11 0.194 2
18615 | 64-QAM 1 7 1 21.25 0.200 2
1851.5 | 64-QAM 14 21.18 0.197 2
64-QAM 15 0 2 20.58 0.171 2
64-QAM 0 21.19 0.197 2
Band 2 18900 | 64-QAM 1 7 1 21.21 0.198 2
3MHz 1880 64-QAM 14 21.25 0.200 2
64-QAM 15 0 2 20.60 0.172 2
64-QAM 0 20.86 0.183 2
19185 | 64-QAM 1 7 1 20.84 0.182 2
1908.5 | 64-QAM 14 20.63 0.173 2
64-QAM 15 0 2 20.33 0.162 2
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.82 0.361 2
QPSK 1 12 0 23.80 0.360 2
QPSK 24 23.70 0.352 2
18625 QPSK 25 0 1 22.81 0.286 2
1852.5 16-QAM 0 22.82 0.287 2
16-QAM 1 12 1 22.90 0.292 2
16-QAM 24 22.92 0.294 2
16-QAM 25 0 2 21.89 0.232 2
QPSK 0 23.70 0.352 2
QPSK 1 12 0 23.77 0.357 2
QPSK 24 23.88 0.366 2
Band 2 18900 QPSK 25 0 1 22.87 0.290 2
5MHz 1880 16-QAM 0 22.82 0.287 2
16-QAM 1 12 1 22.86 0.290 2
16-QAM 24 22.96 0.296 2
16-QAM 25 0 2 21.88 0.231 2
QPSK 0 23.64 0.347 2
QPSK 1 12 0 23.62 0.345 2
QPSK 24 23.67 0.349 2
19175 QPSK 25 0 1 22.72 0.281 2
1907.5 16-QAM 0 23.09 0.305 2
16-QAM 1 12 1 23.11 0.307 2
16-QAM 24 23.13 0.308 2
16-QAM 25 0 2 21.72 0.223 2
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.10 0.193 2
18625 | 64-QAM 1 12 1 21.18 0.197 2
1852.5 | 64-QAM 24 21.20 0.198 2
64-QAM 25 0 2 20.73 0.177 2
64-QAM 0 21.16 0.196 2
Band 2 18900 | 64-QAM 1 12 1 21.22 0.199 2
5MHz 1880 64-QAM 24 21.26 0.200 2
64-QAM 25 0 2 20.72 0.177 2
64-QAM 0 21.11 0.194 2
19175 | 64-QAM 1 12 1 21.27 0.201 2
1907.5 | 64-QAM 24 21.13 0.195 2
64-QAM 25 0 2 20.35 0.163 2
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP

QPSK 0 23.70 0.352 2
QPSK 1 24 0 23.69 0.351 2
QPSK 49 23.74 0.355 2
18650 QPSK 50 0 1 22.90 0.292 2
1855 16-QAM 0 23.33 0.323 2
16-QAM 1 24 1 23.29 0.320 2
16-QAM 49 23.34 0.324 2
16-QAM 50 0 2 21.95 0.235 2
QPSK 0 23.87 0.366 2
QPSK 1 24 0 23.81 0.361 2
QPSK 49 23.69 0.351 2
Band 2 18900 QPSK 50 0 1 22.84 0.288 2
10MHz 1880 16-QAM 0 22.77 0.284 2
16-QAM 1 24 1 22.75 0.282 2
16-QAM 49 22.85 0.289 2
16-QAM 50 0 2 21.87 0.231 2
QPSK 0 23.70 0.352 2
QPSK 1 24 0 23.61 0.344 2
QPSK 49 23.66 0.348 2
19150 QPSK 50 0 1 22.78 0.284 2
1905 16-QAM 0 22.61 0.274 2
16-QAM 1 24 1 22.45 0.264 2
16-QAM 49 22.58 0.272 2
16-QAM 50 0 2 21.81 0.228 2
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.22 0.199 2
18650 | 64-QAM 1 24 1 21.29 0.202 2
1855 64-QAM 49 21.28 0.201 2
64-QAM 50 2 20.65 0.174 2
64-QAM 21.28 0.201 2
Band 2 18900 | 64-QAM 1 24 1 21.29 0.202 2
10MHz 1880 64-QAM 49 21.14 0.195 2
64-QAM 50 2 20.70 0.176 2
64-QAM 21.17 0.196 2
19150 | 64-QAM 1 24 1 21.26 0.200 2
1905 64-QAM 49 21.13 0.195 2
64-QAM 50 0 2 20.27 0.160 2
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.60 0.344 2
QPSK 1 37 0 23.69 0.351 2
QPSK 74 23.78 0.358 2
18675 QPSK 75 0 1 22.88 0.291 2
1857.5 16-QAM 0 23.28 0.319 2
16-QAM 1 37 1 23.30 0.321 2
16-QAM 74 23.44 0.331 2
16-QAM 75 0 2 21.95 0.235 2
QPSK 0 23.74 0.355 2
QPSK 1 37 0 23.71 0.352 2
QPSK 74 23.75 0.356 2
Band 2 18900 QPSK 75 0 1 22.83 0.288 2
15MHz 1880 16-QAM 0 23.10 0.306 2
16-QAM 1 37 1 23.09 0.305 2
16-QAM 74 23.11 0.307 2
16-QAM 75 0 2 21.84 0.229 2
QPSK 0 23.73 0.354 2
QPSK 1 37 0 23.70 0.352 2
QPSK 74 23.74 0.355 2
19125 QPSK 75 0 1 22.71 0.280 2
1902.5 16-QAM 0 22.60 0.273 2
16-QAM 1 37 1 22.66 0.277 2
16-QAM 74 22.68 0.278 2
16-QAM 75 0 2 21.80 0.227 2
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.41 0.207 2
18675 | 64-QAM 1 37 1 21.34 0.204 2
1857.5 | 64-QAM 74 21.38 0.206 2
64-QAM 75 2 20.65 0.174 2
64-QAM 21.37 0.206 2
Band 2 18900 | 64-QAM 1 37 1 21.28 0.201 2
15MHz 1880 64-QAM 74 21.31 0.203 2
64-QAM 75 2 20.49 0.168 2
64-QAM 21.14 0.195 2
19125 | 64-QAM 1 37 1 21.16 0.196 2
1902.5 | 64-QAM 74 21.29 0.202 2
64-QAM 75 0 2 20.69 0.176 2
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.86 0.365 2
QPSK 1 49 0 23.72 0.353 2
QPSK 99 23.79 0.359 2
18700 QPSK 100 0 1 22.90 0.292 2
1860 16-QAM 0 23.23 0.316 2
16-QAM 1 49 1 23.25 0.317 2
16-QAM 99 23.30 0.321 2
16-QAM 100 0 2 21.92 0.233 2
QPSK 0 23.89 0.367 2
QPSK 1 49 0 23.66 0.348 2
QPSK 99 23.70 0.352 2
Band 2 18900 QPSK 100 0 1 22.91 0.293 2
20MHz 1880 16-QAM 0 23.05 0.303 2
16-QAM 1 49 1 23.06 0.303 2
16-QAM 99 23.10 0.306 2
16-QAM 100 0 2 21.90 0.232 2
QPSK 0 23.82 0.361 2
QPSK 1 49 0 23.80 0.360 2
QPSK 99 23.79 0.359 2
19100 QPSK 100 0 1 22.82 0.287 2
1900 16-QAM 0 22.88 0.291 2
16-QAM 1 49 1 22.80 0.286 2
16-QAM 99 22.76 0.283 2
16-QAM 100 0 2 21.84 0.229 2
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.04 0.191 2
18700 | 64-QAM 1 49 1 21.32 0.203 2
1860 64-QAM 99 21.07 0.192 2
64-QAM 100 2 20.60 0.172 2
64-QAM 21.10 0.193 2
Band 2 18900 | 64-QAM 1 49 1 21.13 0.195 2
20MHz 1880 64-QAM 99 21.09 0.193 2
64-QAM 100 2 20.58 0.171 2
64-QAM 21.05 0.191 2
19100 | 64-QAM 1 49 1 20.72 0.177 2
1900 64-QAM 99 21.10 0.193 2
64-QAM 100 0 2 20.16 0.156 2
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Report No.: 2050962R-E3042110012

D DEKRA

Product LV55
Test Iltem RF Output Power
Test Mode Mode 2: LTE Band 5
Date of Test 2020/06/08~2020/06/10 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) |60
Channel Conducted|RF Output Limit
Band Freq. |Modulation 55 O:fet MPR gz\ts:: PE)VV\\/IT "W
(MHz) ' ERP
(dBm) ERP
QPSK 0 24.35 0.118 7
QPSK 1 2 0 24.32 0.117 7
QPSK 5 24.30 0.116 7
20407 QPSK 6 0 1 23.42 0.095 7
824.7 16-QAM 0 23.11 0.089 7
16-QAM 1 2 1 23.10 0.088 7
16-QAM 5 23.06 0.087 7
16-QAM 6 0 2 22.41 0.075 7
QPSK 0 24.26 0.115 7
QPSK 1 2 0 24.22 0.114 7
QPSK 5 24.30 0.116 7
Band 5 20525 QPSK 6 0 1 23.38 0.094 7
1.4MHz 836.5 16-QAM 0 22.99 0.086 7
16-QAM 1 2 1 23.01 0.086 7
16-QAM 5 23.05 0.087 7
16-QAM 6 0 2 22.32 0.074 7
QPSK 0 24.33 0.117 7
QPSK 1 2 0 24.29 0.116 7
QPSK 5 24.27 0.116 7
20643 QPSK 6 0 1 23.35 0.094 7
848.3 16-QAM 0 23.31 0.093 7
16-QAM 1 2 1 23.20 0.090 7
16-QAM 5 23.32 0.093 7
16-QAM 6 0 2 22.25 0.073 7
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Band TR e RB mpr | Outeut | Power |,
(MHz) No. offset Power (W) ERP
(dBm) ERP
64-QAM 0 22.03 0.069 7
20407 64-QAM 1 2 1 21.95 0.068 7
824.7 64-QAM 5 21.59 0.062 7
64-QAM 6 0 2 21.03 0.055 7
64-QAM 0 21.56 0.062 7
Band 5 20525 64-QAM 1 2 1 21.52 0.061 7
1.4MHz 836.5 64-QAM 5 21.50 0.061 7
64-QAM 6 0 2 21.22 0.057 7
64-QAM 0 21.48 0.061 7
20643 64-QAM 1 2 1 21.40 0.060 7
848.3 64-QAM 5 21.53 0.062 7
64-QAM 6 0 2 20.76 0.052 7
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D DEKRA

Report No.: 2050962R-E3042110012

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) ERP
(dBm) ERP
QPSK 0 24.38 0.119 7
QPSK 1 7 0 24 .35 0.118 7
QPSK 14 24.26 0.115 7
20415 QPSK 15 0 1 23.53 0.097 7
825.5 16-QAM 0 2416 0.113 7
16-QAM 1 7 1 24 11 0.111 7
16-QAM 14 23.94 0.107 7
16-QAM 15 0 2 22.60 0.079 7
QPSK 0 24.49 0.122 7
QPSK 1 7 0 24 .45 0.121 7
QPSK 14 24 .43 0.120 7
Band 5 20525 QPSK 15 0 1 23.45 0.096 7
3MHz 836.5 16-QAM 0 23.49 0.097 7
16-QAM 1 7 1 23.48 0.096 7
16-QAM 14 23.50 0.097 7
16-QAM 15 0 2 22.50 0.077 7
QPSK 0 24.55 0.123 7
QPSK 1 7 0 24.46 0.121 7
QPSK 14 24.48 0.121 7
20635 QPSK 15 0 1 23.53 0.097 7
847.5 16-QAM 0 23.51 0.097 7
16-QAM 1 7 1 23.50 0.097 7
16-QAM 14 23.34 0.093 7
16-QAM 15 0 2 22.51 0.077 7
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Band Sn el RB mpr | Output | Power |
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
64-QAM 0 21.84 0.066 7
20415 64-QAM 1 7 1 2214 0.071 7
825.5 64-QAM 14 22.03 0.069 7
64-QAM 15 0 2 21.32 0.059 7
64-QAM 0 21.95 0.068 7
Band 5 20525 64-QAM 1 7 1 21.97 0.068 7
3MHz 836.5 64-QAM 14 21.85 0.066 7
64-QAM 15 0 2 21.37 0.059 7
64-QAM 0 21.54 0.062 7
20635 64-QAM 1 1 21.43 0.060 7
847.5 64-QAM 14 21.47 0.061 7
64-QAM 15 0 2 20.85 0.053 7
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) ERP
(dBm) ERP
QPSK 0 24.50 0.122 7
QPSK 1 12 0 24.61 0.125 7
QPSK 24 24.50 0.122 7
20425 QPSK 25 0 1 23.57 0.098 7
826.5 16-QAM 0 23.62 0.100 7
16-QAM 1 12 1 23.67 0.101 7
16-QAM 24 23.62 0.100 7
16-QAM 25 0 2 22.65 0.080 7
QPSK 0 24.58 0.124 7
QPSK 1 12 0 24.57 0.124 7
QPSK 24 24.54 0.123 7
Band 5 20525 QPSK 25 0 1 23.58 0.099 7
5MHz 836.5 16-QAM 0 23.66 0.100 7
16-QAM 1 12 1 23.73 0.102 7
16-QAM 24 23.64 0.100 7
16-QAM 25 0 2 22.61 0.079 7
QPSK 0 24.56 0.124 7
QPSK 1 12 0 24.55 0.123 7
QPSK 24 24.49 0.122 7
20625 QPSK 25 0 1 23.56 0.098 7
846.5 16-QAM 0 24.00 0.109 7
16-QAM 1 12 1 24.01 0.109 7
16-QAM 24 23.99 0.108 7
16-QAM 25 0 2 22.52 0.077 7
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.92 0.067 7
20425 | 64-QAM 1 12 1 22.21 0.072 7
826.5 64-QAM 24 22.01 0.069 7
64-QAM 25 0 2 21.44 0.060 7
0 21.95 0.068 7
Band 5 20525 1 12 1 22.09 0.070 7
64-QAM
5MHz 836.5 24 21.85 0.066 7
25 0 2 21.36 0.059 7
64-QAM 0 21.92 0.067 7
20625 | 64-QAM 1 12 1 21.53 0.062 7
846.5 64-QAM 24 21.42 0.060 7
64-QAM 25 0 2 21.23 0.057 7
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Band R L e RB mpr | Outeut | Power |,
(MHz) No. offset Power (W) ERP
(dBm) ERP
QPSK 0 24.64 0.126 7
QPSK 1 24 0 24 .43 0.120 7
QPSK 49 24 .48 0.121 7
20450 QPSK 50 0 1 23.55 0.098 7
829 16-QAM 0 24.08 0.111 7
16-QAM 1 24 1 24.05 0.110 7
16-QAM 49 24.03 0.109 7
16-QAM 50 0 2 22.65 0.080 7
0 24.60 0.125 7
QPSK 1 24 0 24.58 0.124 7
49 24.53 0.123 7
Band 5 20525 50 0 1 23.53 0.097 7
10MHz 836.5 0 23.59 0.099 7
16-QAM 1 24 1 23.49 0.097 7
49 23.42 0.095 7
50 0 2 22.61 0.079 7
QPSK 0 24.58 0.124 7
QPSK 1 24 0 24.54 0.123 7
QPSK 49 24.46 0.121 7
20600 QPSK 50 0 1 23.53 0.097 7
844 16-QAM 0 23.45 0.096 7
16-QAM 1 24 1 23.41 0.095 7
16-QAM 49 23.36 0.094 7
16-QAM 50 0 2 22.54 0.078 7
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. [Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 22.03 0.069 7
20450 | 64-QAM 1 24 1 22.09 0.070 7
829 64-QAM 49 22.08 0.070 7
64-QAM 50 2 21.50 0.061 7
64-QAM 21.84 0.066 7
Band 5 20525 | 64-QAM 1 24 1 21.99 0.068 7
10MHz 836.5 64-QAM 49 22.00 0.069 7
64-QAM 50 2 21.34 0.059 7
64-QAM 21.76 0.065 7
20600 | 64-QAM 1 24 1 21.62 0.063 7
844 64-QAM 49 21.57 0.062 7
64-QAM 50 0 2 21.36 0.059 7
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D DEKRA

Report No.: 2050962R-E3042110012

Product LV55
Test Iltem RF Output Power
Test Mode Mode 3: LTE Band 13
Date of Test 2020/06/08~2020/06/10 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) |60
Channel Conducted|RF Output Limit
Band Freq. |Modulation 55 O:fet MPR gz\ts:: PE)VV\\/IT " w)
(MHz) ' ERP
(dBm) ERP
QPSK 0 24.02 0.131 3
QPSK 1 12 0 23.85 0.126 3
QPSK 24 23.95 0.129 3
23205 QPSK 25 0 1 23.36 0.113 3
779.5 16-QAM 0 23.17 0.108 3
16-QAM 1 12 1 23.32 0.112 3
16-QAM 24 23.30 0.111 3
16-QAM 25 0 2 22.33 0.089 3
QPSK 0 24.07 0.133 3
QPSK 1 12 0 24.03 0.132 3
QPSK 24 24.08 0.133 3
Band 13 23230 QPSK 25 0 1 23.30 0.111 3
5MHz 782 16-QAM 0 23.62 0.120 3
16-QAM 1 12 1 23.69 0.122 3
16-QAM 24 23.70 0.122 3
16-QAM 25 0 2 22.31 0.089 3
QPSK 0 24.29 0.140 3
QPSK 1 12 0 24.18 0.136 3
QPSK 24 24.19 0.136 3
23255 QPSK 25 0 1 23.31 0.111 3
784.5 16-QAM 0 23.15 0.107 3
16-QAM 1 12 1 23.35 0.112 3
16-QAM 24 23.29 0.111 3
16-QAM 25 0 2 22.37 0.090 3
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output o
Channel Limit
) RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.76 0.078 3
23205 | 64-QAM 1 12 1 22.06 0.084 3
779.5 64-QAM 24 22.08 0.084 3
64-QAM 25 0 2 21.35 0.071 3
64-QAM 0 21.75 0.078 3
Band 13 23230 | 64-QAM 1 12 1 21.88 0.080 3
5MHz 782 64-QAM 24 21.90 0.081 3
64-QAM 25 0 2 21.34 0.071 3
64-QAM 0 21.85 0.080 3
23255 | 64-QAM 1 12 1 22.01 0.083 3
784.5 64-QAM 24 21.88 0.080 3
64-QAM 25 0 2 21.33 0.071 3
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Report No.: 2050962R-E3042110012

D DEKRA

Conducted|RF Output .
Channel RB RB Output | Power | -~
Band Freq. |Modulation MPR s (W)
(MHz) No. offset Power (W) ERP
(dBm) ERP
QPSK 0 24.25 0.138 3
QPSK 1 24 0 24.05 0.132 3
QPSK 49 24.06 0.132 3
Band 13 23230 QPSK 50 0 1 23.32 0.112 3
10MHz 782 16-QAM 0 23.99 0.130 3
16-QAM 1 24 1 23.86 0.126 3
16-QAM 49 23.88 0.127 3
16-QAM 50 0 2 22.32 0.089 3
Conducted|RF Output o
Channel Limit
. RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 22.15 0.085 3
Band 13 23230 | 64-QAM 1 24 1 22.14 0.085 3
10MHz 782 64-QAM 49 22.08 0.084 3
64-QAM 50 0 2 21.69 0.077 3
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Report No.: 2050962R-E3042110012

D DEKRA

Product LV55
Test Iltem RF Output Power
Test Mode Mode 4: LTE Band 66
Date of Test 2020/06/08~2020/06/10 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) |60
Channel Conducted|RF Output Limit
Band Freq. |Modulation 55 O:fet MPR gz\ts:: PE)VV\\/IT "W
(MHz) ' EIRP
(dBm) EIRP
QPSK 0 23.43 0.469 1
QPSK 1 2 0 23.44 0.470 1
QPSK 5 23.42 0.468 1
131979 QPSK 6 0 1 22.52 0.380 1
1710.7 | 16-QAM 0 22.16 0.350 1
16-QAM 1 2 1 22.15 0.349 1
16-QAM 5 22.19 0.352 1
16-QAM 6 0 2 21.54 0.303 1
QPSK 0 23.57 0.484 1
QPSK 1 2 0 23.64 0.492 1
QPSK 5 23.62 0.490 1
Band 66 | 132322 QPSK 6 0 1 22.59 0.386 1
1.4MHz 1745 16-QAM 0 22.60 0.387 1
16-QAM 1 2 1 22.64 0.391 1
16-QAM 5 22.67 0.394 1
16-QAM 6 0 2 21.49 0.300 1
QPSK 0 23.51 0.478 1
QPSK 1 2 0 23.52 0.479 1
QPSK 5 23.53 0.480 1
132665 QPSK 6 0 1 22.51 0.379 1
1779.3 | 16-QAM 0 22.37 0.367 1
16-QAM 1 2 1 22.38 0.368 1
16-QAM 5 22.39 0.369 1
16-QAM 6 0 2 21.58 0.306 1
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Report No.: 2050962R-E3042110012

D DEKRA

Channel Conducted|RF Output Limit
Band S |eddater RB mpr | Quteut | Power
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
64-QAM 0 21.23 0.282 1
131979 | 64-QAM 1 2 1 21.24 0.283 1
1710.7 | 64-QAM 5 21.11 0.275 1
64-QAM 6 0 2 20.49 0.238 1
64-QAM 0 21.27 0.285 1
Band 66 | 132322 | 64-QAM 1 2 1 21.18 0.279 1
1.4MHz 1745 64-QAM 5 21.41 0.294 1
64-QAM 6 0 2 20.53 0.240 1
64-QAM 0 21.33 0.289 1
132665 | 64-QAM 1 2 1 21.47 0.299 1
1779.3 | 64-QAM 5 21.46 0.298 1
64-QAM 6 0 2 20.79 0.255 1
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D DEKRA

Report No.: 2050962R-E3042110012

Channel Conducted|RF Output Limit

5 T e e A RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP

(dBm) EIRP

QPSK 0 23.52 0.479 1

QPSK 1 7 0 23.48 0.474 1

QPSK 14 23.49 0.475 1

131987 QPSK 15 0 1 22.71 0.397 1
17115 | 16-QAM 0 23.19 0.444 1
16-QAM 1 7 1 23.15 0.440 1

16-QAM 14 23.14 0.439 1

16-QAM 15 0 2 21.76 0.319 1

QPSK 0 23.67 0.495 1

QPSK 1 7 0 23.70 0.499 1

QPSK 14 23.75 0.505 1

Band 66 | 132322 QPSK 15 0 1 22.74 0.400 1
3MHz 1745 16-QAM 0 22.69 0.395 1
16-QAM 1 7 1 22.70 0.396 1

16-QAM 14 22.71 0.397 1

16-QAM 15 0 2 21.71 0.316 1

QPSK 0 23.62 0.490 1

QPSK 1 7 0 23.66 0.494 1

QPSK 14 23.60 0.488 1

132657 QPSK 15 0 1 22.65 0.392 1

1778.5 | 16-QAM 0 22.50 0.378 1
16-QAM 1 7 1 22.51 0.379 1

16-QAM 14 22.46 0.375 1

16-QAM 15 0 2 21.65 0.311 1
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D DEKRA

Channel Conducted|RF Output Limit
5 S |eddater RB mpr | Quteut | Power
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
64-QAM 0 21.27 0.285 1
131987 | 64-QAM 1 7 1 21.20 0.281 1
1711.5 | 64-QAM 14 21.17 0.279 1
64-QAM 15 0 2 20.73 0.252 1
64-QAM 0 21.24 0.283 1
Band 66 | 132322 | 64-QAM 1 7 1 21.23 0.282 1
3MHz 1745 64-QAM 14 21.18 0.279 1
64-QAM 15 0 2 20.45 0.236 1
64-QAM 0 21.40 0.294 1
132657 | 64-QAM 1 7 1 21.36 0.291 1
1778.5 | 64-QAM 14 21.35 0.290 1
64-QAM 15 0 2 21.08 0.273 1
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Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.61 0.489 1
QPSK 1 12 0 23.62 0.490 1
QPSK 24 23.56 0.483 1
131997 QPSK 25 0 1 22.62 0.389 1
1712.5 16-QAM 0 22.59 0.386 1
16-QAM 1 12 1 22.58 0.385 1
16-QAM 24 22.60 0.387 1
16-QAM 25 0 2 21.67 0.313 1
QPSK 0 23.55 0.482 1
QPSK 1 12 0 23.66 0.494 1
QPSK 24 23.62 0.490 1
Band 66 | 132322 QPSK 25 0 1 22.68 0.394 1
5MHz 1745 16-QAM 0 22.67 0.394 1
16-QAM 1 12 1 22,77 0.403 1
16-QAM 24 22.81 0.406 1
16-QAM 25 0 2 21.73 0.317 1
QPSK 0 23.57 0.484 1
QPSK 1 12 0 23.56 0.483 1
QPSK 24 23.55 0.482 1
132647 QPSK 25 0 1 22.65 0.392 1
1777.5 16-QAM 0 23.02 0.427 1
16-QAM 1 12 1 23.01 0.426 1
16-QAM 24 22.99 0.424 1
16-QAM 25 0 2 21.63 0.310 1
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Conducted|RF Output o
Channel Limit
i RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.06 0.272 1
131997 | 64-QAM 1 12 1 21.37 0.292 1
1712.5 | 64-QAM 24 21.34 0.290 1
64-QAM 25 0 2 20.74 0.252 1
64-QAM 0 21.13 0.276 1
Band 66 | 132322 | 64-QAM 1 12 1 21.33 0.289 1
5MHz 1745 64-QAM 24 21.16 0.278 1
64-QAM 25 0 2 20.55 0.242 1
64-QAM 0 21.24 0.283 1
132647 | 64-QAM 1 12 1 21.39 0.293 1
1777.5 | 64-QAM 24 21.25 0.284 1
64-QAM 25 0 2 21.10 0.274 1
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Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.48 0.474 1
QPSK 1 24 0 23.49 0.475 1
QPSK 49 23.51 0.478 1
132022 QPSK 50 0 1 22.66 0.393 1
1715 16-QAM 0 23.18 0.443 1
16-QAM 1 24 1 23.11 0.436 1
16-QAM 49 23.08 0.433 1
16-QAM 50 0 2 21.69 0.314 1
QPSK 0 23.51 0.478 1
QPSK 1 24 0 23.66 0.494 1
QPSK 49 23.40 0.466 1
Band 66 | 132322 QPSK 50 0 1 22.69 0.395 1
10MHz 1745 16-QAM 0 22.41 0.371 1
16-QAM 1 24 1 22.64 0.391 1
16-QAM 49 22.68 0.394 1
16-QAM 50 0 2 21.75 0.318 1
QPSK 0 23.62 0.490 1
QPSK 1 24 0 23.61 0.489 1
QPSK 49 23.58 0.485 1
132622 QPSK 50 0 1 22.57 0.385 1
1775 16-QAM 0 22.53 0.381 1
16-QAM 1 24 1 22.52 0.380 1
16-QAM 49 22.52 0.380 1
16-QAM 50 0 2 21.59 0.307 1
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Conducted|RF Output o
Channel Limit
i RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.19 0.280 1
132022 | 64-QAM 1 24 1 21.41 0.294 1
1715 64-QAM 49 21.31 0.288 1
64-QAM 50 2 21.05 0.271 1
20.82 0.257 1
Band 66 | 132322 1 24 1 21.24 0.283 1
64-QAM
10MHz 1745 49 21.29 0.286 1
50 2 20.56 0.242 1
64-QAM 21.17 0.279 1
132622 | 64-QAM 1 24 1 21.27 0.285 1
1775 64-QAM 49 21.55 0.304 1
64-QAM 50 0 2 21.04 0.270 1
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Channel Conducted|RF Output Limit
Serel | Fomn |eddeten - RB mpr | Outeut | Power 1.,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.46 0.472 1
QPSK 1 37 0 23.45 0.471 1
QPSK 74 23.53 0.480 1
132047 QPSK 75 0 1 22.66 0.393 1
1717.5 16-QAM 0 23.14 0.439 1
16-QAM 1 37 1 23.16 0.441 1
16-QAM 74 23.21 0.446 1
16-QAM 75 0 2 21.74 0.318 1
QPSK 0 23.45 0.471 1
QPSK 1 37 0 23.49 0.475 1
QPSK 74 23.62 0.490 1
Band 66 | 132322 QPSK 75 0 1 22.65 0.392 1
15MHz 1745 16-QAM 0 22.60 0.387 1
16-QAM 1 37 1 22.59 0.386 1
16-QAM 74 23.04 0.429 1
16-QAM 75 0 2 21.67 0.313 1
QPSK 0 23.65 0.493 1
QPSK 1 37 0 23.64 0.492 1
QPSK 74 23.67 0.495 1
132597 QPSK 75 0 1 22.55 0.383 1
1772.5 16-QAM 0 22.54 0.382 1
16-QAM 1 37 1 22.52 0.380 1
16-QAM 74 22.60 0.387 1
16-QAM 75 0 2 21.64 0.310 1
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Conducted|RF Output o
Channel Limit
i RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.27 0.285 1
132047 | 64-QAM 1 37 1 21.37 0.292 1
1717.5 | 64-QAM 74 21.45 0.297 1
64-QAM 75 2 20.94 0.264 1
64-QAM 21.18 0.279 1
Band 66 | 132322 | 64-QAM 1 37 1 21.26 0.284 1
15MHz 1745 64-QAM 74 21.81 0.323 1
64-QAM 75 2 20.62 0.245 1
64-QAM 21.44 0.296 1
132597 | 64-QAM 1 37 1 21.26 0.284 1
1772.5 | 64-QAM 74 21.35 0.290 1
64-QAM 75 0 2 21.10 0.274 1
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Channel Conducted|RF Output Limit
Band R L e RB mpr | Outeut | Power |,
(MHz) No. offset Power (W) EIRP
(dBm) EIRP
QPSK 0 23.65 0.493 1
QPSK 1 49 0 23.52 0.479 1
QPSK 99 23.64 0.492 1
132072 QPSK 100 0 1 22.71 0.397 1
1720 16-QAM 0 23.13 0.438 1
16-QAM 1 49 1 23.12 0.437 1
16-QAM 99 23.16 0.441 1
16-QAM 100 0 2 21.72 0.316 1
QPSK 0 23.76 0.506 1
QPSK 1 49 0 23.38 0.463 1
QPSK 99 23.67 0.495 1
Band 66 | 132322 QPSK 100 0 1 22.75 0.401 1
20MHz 1745 16-QAM 0 22.47 0.376 1
16-QAM 1 49 1 22.45 0.374 1
16-QAM 99 23.08 0.433 1
16-QAM 100 0 2 21.73 0.317 1
QPSK 0 23.69 0.498 1
QPSK 1 49 0 23.66 0.494 1
QPSK 99 23.67 0.495 1
132572 QPSK 100 0 1 22.63 0.390 1
1770 16-QAM 0 22.68 0.394 1
16-QAM 1 49 1 22.65 0.392 1
16-QAM 99 22.64 0.391 1
16-QAM 100 0 2 21.62 0.309 1

Page: 54 of 362




Report No.: 2050962R-E3042110012
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Conducted|RF Output o
Channel Limit
i RB RB Output Power
Band Freq. |Modulation MPR (W)
No. offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 21.08 0.273 1
132072 | 64-QAM 1 49 1 21.39 0.293 1
1720 64-QAM 99 21.27 0.285 1
64-QAM 100 2 21.03 0.270 1
64-QAM 21.01 0.269 1
Band 66 | 132322 | 64-QAM 1 49 1 21.28 0.286 1
20MHz 1745 64-QAM 99 21.66 0.312 1
64-QAM 100 2 20.60 0.244 1
64-QAM 21.47 0.299 1
132572 | 64-QAM 1 49 1 21.40 0.294 1
1770 64-QAM 99 21.46 0.298 1
64-QAM 100 0 2 21.09 0.274 1
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Product LV55
Test Iltem RF Output Power
Test Mode Mode 5: LTE CA_2A-5A
Date of Test 2020/07/16 Test Site SR12-H
Temperature (°C) | 22 Humidity (%RH) |64
CA_2A+5A Maximum Conducted Output Power
PCC UL CA Power (dBm) SCC UL CA Power (dBm)
LTE | BW Frquency | RB | RB LTE | BW Frquency |RB| RB
Channel QPSK | 16QAM | 64QAM Channel QPSK | 16QAM | 64QAM
Band | (MHz) (MHz) | No. | offest Band | (MHz) (MHz) |No. | offest
11 0 |2005| 19.86 | 19.77 1| 24 | 2276 | 2255 | 22.37

2 5 18625 1852.5 1 24 | 2013 | 19.92 19.72 5 5 20625 846.5 1 0 2295 | 2267 | 22.41

25 0 20.14 | 19.90 19.69 25| 0 2279 | 22.60 | 22.23

1 0 19.89 | 19.81 19.66 1 49 | 22.69 | 2241 22.27

2 10 18650 1855 1 49 | 20.01 | 19.95 19.64 5 10 20600 844 1 0 2273 | 2245 | 22.18

50 0 19.98 | 19.86 19.70 50| O 22.81 | 22.77 | 22.38

1 0 20.03 | 19.84 19.59 1 24 | 2261 | 2237 | 22.21

2 15 18675 1857.5 1 74 | 20.16 | 19.97 19.91 5 5 20625 846.5 1 0 22.85 | 2254 | 22.42

75 0 |20.09 | 20.01 19.68 25| 0 |2278| 2251 22.35

1 0 20.47 | 20.21 19.58 1 49 | 2275 | 2248 | 2211

2 20 18700 1860 1 99 | 20.55 | 20.19 19.75 5 10 20600 844 1 0 22.50 | 22.41 22.31

100 O 20.21 | 19.99 19.69 50| O 2292 | 2275 | 22.27
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Product LV55
Test Iltem RF Output Power
Test Mode Mode 6: LTE CA_2A-13A
Date of Test 2020/07/16 Test Site SR12-H
Temperature (°C) | 22 Humidity (%RH) |64
CA_2A+13A Maximum Conducted Output Power
PCC UL CA Power (dBm) SCC UL CA Power (dBm)
LTE | BW Frquency | RB | RB LTE | BW Frquency |RB| RB
Channel QPSK | 16QAM | 64QAM Channel QPSK | 16QAM | 64QAM
Band | (MHz) (MHz) | No. | offest Band | (MHz) (MHz) |No. | offest
11 0 |2018]| 19.92 | 19.81 1| 24 |2325| 22.76 | 22.65

2 5 18625 1852.5 1 24 | 2011 | 19.85 19.73 13 5 23255 784.5 1 0 23.33 | 22.87 | 22.69

25 0 20.05 | 19.89 19.75 25| 0 23.35 | 22.79 | 22.75

1 0 19.92 | 19.87 19.72 1 49 | 2323 | 2291 22.71

2 10 18650 1855 1 49 |19.93 | 19.98 19.63 13 10 23230 782 1 0 23.26 | 22.72 | 22.58

50 0 20.03 | 19.99 19.77 50| O 23.31 | 22,97 | 22.89

1 0 20.09 | 19.91 19.58 1 24 | 2321 | 2284 | 22.76

2 15 18675 1857.5 1 74 | 20.19 | 19.83 19.84 13 5 23255 784.5 1 0 23.45 | 22.91 22.84

75 0 |20.12 | 20.07 | 19.89 25| 0 |2338| 2298 | 22.85

1 0 20.36 | 20.26 19.80 1 49 | 2324 | 2282 | 22.74

2 20 18700 1860 1 99 | 20.41| 20.29 19.78 13 10 23230 782 1 0 23.26 | 22.90 | 22.66

100 O 20.09 | 19.92 19.66 50| O 23.33 | 22.88 | 22.68
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Product LV55
Test Iltem RF Output Power
Test Mode Mode 7: LTE CA_2A-66A
Date of Test 2020/07/16 Test Site SR12-H
Temperature (°C) | 22 Humidity (%RH) |64
CA_2A+66A Maximum Conducted Output Power
PCC UL CA Power (dBm) SCC UL CA Power (dBm)
LTE | BW Frquency | RB | RB LTE | BW Frquency | RB | RB
Channel QPSK | 16QAM | 64QAM Channel QPSK | 16QAM | 64QAM
Band | (MHz) (MHz) | No. | offest Band | (MHz) (MHz) | No. | offest
1| 0 |2011| 19.95 | 19.81 1| 24 |21.76 | 2152 | 21.35

2 5 18625 1852.5 1 24 | 20.19 | 19.91 19.75 66 5 132647 | 1777.5 1 0 21.85| 2145 | 21.26

25 0 20.15 | 19.88 19.83 25 0 [21.79| 2160 | 21.38

1 0 19.97 | 19.92 19.73 1 49 2193 | 2154 | 2155

2 10 18650 1855 1 49 |19.99 | 19.96 19.75 66 10 132622 1775 1 0 [2196| 21.62 | 21.29

50 0 20.08 | 19.93 19.88 50 0 [21.78 | 2143 | 21.46

1 0 20.14 | 19.98 19.83 1 74 | 2186 | 21.58 | 21.31

2 15 18675 1857.5 1 74 | 20.22 | 19.85 19.87 66 15 132597 | 1772.5 1 0 [2195| 2166 | 21.59

75 0 20.21 | 19.93 19.71 75 0 [21.89| 2148 | 21.37

1 0 20.29 | 20.13 19.71 1 99 | 21.81 | 21.51 21.42

2 20 18700 1860 1 99 |20.25| 20.05 19.80 66 20 132572 1770 1 0 2193 | 21.55 | 21.46

100 O 20.11 | 19.91 19.69 100 O 2190 | 21.69 | 21.58
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Product LV55

Test Iltem RF Output Power

Test Mode Mode 8: LTE CA_5A-66A

Date of Test 2020/07/16 Test Site SR12-H
Temperature (°C) |22 Humidity (%RH) |64

CA_5A+66A Maximum Conducted Output Power

PCC UL CA Power (dBm) SCC UL CA Power (dBm)

LTE | BW Frquency |RB| RB LTE | BW Frquency | RB| RB
Channel QPSK | 16QAM | 64QAM Channel QPSK | 16QAM 64QAM

Band | (MHz) (MHz) |No. |offest Band | (MHz) (MHz) | No. |offest
1 0 |21.38| 21.32 | 21.22 1| 24 |21.82| 21.55 21.36
5 5 20625 846.5 1| 24 |2146| 21.35 | 21.26 | 66 5 131997 | 17125 | 1 0 |21.86| 21.58 21.43
25| 0 [2144| 21.26 | 21.29 25| 0 |21.93]| 21.62 21.45
1 0 [2152] 21.39 | 21.31 1| 49 |21.81| 21.45 21.39
5 10 20600 844 1| 49 |2141| 21.21 | 21.25 | 66 10 | 132022 1715 1 0 |21.89| 21.51 21.50
50| 0 |2147]| 21.26 | 21.21 50| 0 |21.98| 21.52 21.31
1 0 |21.32| 21.18 | 21.23 1 74 |21.83| 21.68 21.47
5 5 20625 846.5 1] 24 |21.35| 21.22 | 2117 | 66 15 | 132047 | 17175 | 1 0 |21.91| 21.60 21.41
25| 0 [2141] 2131 | 21.24 75| 0 |21.90| 21.49 21.34
1 0 |21.51| 21.36 | 21.30 1 99 |21.78| 21.52 21.48
5 10 20600 844 1| 49 |2143| 21.24 | 21.23 | 66 20 | 132072 1720 1 0 |21.97| 21.61 21.33
50| 0 |[21.55| 21.34 | 21.32 100 O |21.88| 21.58 21.40
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Product LV55

Test Iltem RF Output Power

Test Mode Mode 9: LTE CA_13A-66A

Date of Test 2020/07/16 Test Site SR12-H
Temperature (°C) |22 Humidity (%RH) |64

CA_13A+66A Maximum Conducted Output Power

PCC UL CA Power (dBm)

SCC UL CA Power (dBm)

LTE | BW Frquency | RB| RB LTE | BW Frquency | RB| RB
Channel QPSK | 16QAM | 64QAM Channel QPSK | 16QAM | 64QAM

Band | (MHz) (MHz) [No. | offest Band | (MHz) (MHz) | No. | offest
1 0 |2153| 2143 | 21.32 1 24 | 2184 | 2157 | 2138
13 5 23255 784.5 1 24 2162 | 2148 | 21.36 | 66 5 131997 | 17125 1 0 |2191| 2168 | 2144
25| 0 |[2156| 2145 | 21.29 25 0 |2195| 2152 | 2145
1 0 2147 | 2142 | 21.34 1 49 | 21.79 | 2149 | 2147
13 10 23230 782 1 49 | 2155| 21.34 | 21.27 | 66 10 132022 1715 1 0 |21.87| 2166 | 2135
50| 0 |[2142| 21.30 | 21.27 50 0 |2193| 2156 | 21.52
1 0 |21.60 | 21.51 21.42 1 74 | 21.74| 2153 | 21.49
13 5 23255 784.5 1 24 2152 | 2143 | 21.33 | 66 15 132047 | 17175 1 0 |2199| 2164 | 2154
25| 0 |2158| 21.39 | 21.38 75 0 |21.78| 2256 | 21.33
1 0 |2144| 2146 | 21.24 1 99 |[21.86| 2147 | 21.41
13 10 23230 782 1 49 | 2159 | 21.38 | 21.31 66 20 132072 1720 1 0 |2190| 2143 | 21.29
50| O |[21.51| 21.40 | 21.36 100 0 |21.89| 21.62 | 21.50
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4. Occupied Bandwidth

4.1. Test Setup

Spectrum Analyzer Base Station

R R =
EH ool |FH ool | JEUT

Non-Conducted
Table

s Ground Reference Plane <=

4.2. Test Procedure

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

3. The 26 dB bandwidth and 99% occupied bandwidth of the low & middle & high channel for

the highest RF powers were measured.

4.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause4.2 & 4.3
ANSI C63.26-2015 Sub-clause 5.4.3 & 5.4.4
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4.4. Test Result

Product LV55
Test Item Occupied Bandwidth
Test Mode Mode 1: LTE Band 2
Date of Test 2020/06/11~2020/06/18 Test Site SR12-H
Temperature (°C) | 26 Humidity (%RH) |57
LTE Band2_Full RB
Bandwidth Frequency Measure Level Limit
(MH?) Modulation (MHz) (MHz) (MHz)
26dB BW 99% BW
1850.7 1.207 1.086 N/A
QPSK 1880 1.216 1.079 N/A
1909.3 1.214 1.078 N/A
1850.7 1.219 1.082 N/A
1.4M 16-QAM 1880 1.225 1.081 N/A
1909.3 1.203 1.077 N/A
1850.7 1.212 1.079 N/A
64-QAM 1880 1.206 1.079 N/A
1909.3 1.210 1.079 N/A
1851.5 2.938 2.688 N/A
QPSK 1880 2.954 2.695 N/A
1908.5 2.953 2.689 N/A
1851.5 2.955 2.684 N/A
3M 16-QAM 1880 2.944 2.687 N/A
1908.5 2.952 2.685 N/A
1851.5 2.931 2.687 N/A
64-QAM 1880 2.919 2.686 N/A
1908.5 2.924 2.683 N/A
1852.5 4.891 4.483 N/A
QPSK 1880 4.882 4.485 N/A
1907.5 4.891 4.468 N/A
1852.5 4.832 4473 N/A
5M 16-QAM 1880 4.903 4.485 N/A
1907.5 4.917 4477 N/A
1852.5 4.907 4.484 N/A
64-QAM 1880 4.902 4.484 N/A
1907.5 4.898 4.481 N/A
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LTE Band2_Full RB

Bandwidth _ Frequency Measure Level Limit

(MH2) Modulation (MH2) (MHZz) (MH2)
26dB BW 99% BW

1855 9.681 8.939 N/A

QPSK 1880 9.689 8.944 N/A

1905 9.644 8.933 N/A

1855 9.618 8.931 N/A

10M 16-QAM 1880 9.591 8.942 N/A

1905 9.618 8.943 N/A

1855 9.632 8.928 N/A

64-QAM 1880 9.625 8.929 N/A

1905 9.616 8.927 N/A

1857.5 14.560 13.437 N/A

QPSK 1880 14.450 13.405 N/A

1902.5 14.530 13.432 N/A

1857.5 14.460 13.417 N/A

15M 16-QAM 1880 14.460 13.416 N/A

1902.5 14.410 13.423 N/A

#REF! 14.580 13.407 N/A

64-QAM 1880 14.570 13.412 N/A

1902.5 14.540 13.403 N/A

1860 19.130 17.882 N/A

QPSK 1880 19.070 17.854 N/A

1900 19.390 17.913 N/A

1860 19.220 17.883 N/A

20M 16-QAM 1880 19.330 17.882 N/A

1900 19.290 17.876 N/A

1860 19.310 17.865 N/A

64-QAM 1880 19.200 17.858 N/A

1900 19.230 17.877 N/A
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LTE_B2_CH18607_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 04:01:06 PMIun 11, 2020

Center Freq 1.850700000 GHz

Ly
#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Center Freq: 1.850700000 GHz

Radic Std: None

Avg|Hold:>111
Ext Gain: -4.50 dB

Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Frequency

200

100

0.00

10.0

-20.0 /

Center Freq||
1.850700000 GHz

-30.0 poT—— ol T e, o)
. MW
-60.0
o0 CF Step
300.000 kHz,
Center 1.851 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.8 dBm Freq Offset
OH:
1.0868 MHz i
Transmit Freq Error 853 Hz OBW Power 99.00 %
x dB Bandwidth 1.207 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18607_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 04:00:03 PMJun 11, 2020

Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 AATN L Y 1.850700000 GHz
0.00
-10.0
-20.0
300 .r'\/ \"“‘""“J\-N"\'-«w
P AT
-40.0
-50.0
00 CF Step
300.000 kHz,
Center 1.851 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset|
0 Hz|
1.0821 MHz
Transmit Freq Error 520 Hz OBW Power 99.00 %
x dB Bandwidth 1.219 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18607_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT] ALIGN AUTO

10:03:42 AM Jun 18, 2020

enter Freq 1.8650700000 GHz Center Freq: 1.850700000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 Feh oo, VP 1.850700000 GHz
0.0
-10.0
200 M
0.0 . o, '\/\"""’JJ WM;\NH
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.851 GHz Span 3 MHz Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
OH:
1.0798 MHz i
Transmit Freq Error 973 Hz OBW Power 99.00 %
x dB Bandwidth 1.212 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 04:02:04 PMIun 11, 2020

enter Freq 1.680000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 T AN eyt 1.880000000 GHz,
0.0
-10.0
200
300 WVJJ \*" R
A pimton U o™ N
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.88 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.8 dBm Freq Offset
OH:
1.0793 MHz i
Transmit Freq Error =112 Hz OBW Power 99.00 %
x dB Bandwidth 1.216 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18900_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 04:02:56 PMJun 11, 2020

Center Freq 1.880000000 GHz t:en:erFreq: 1.880000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bidiv Ref 30.00 dBm
Log
200 Center Freq|
100 T L S 1.880000000 GHz
00n

-10.0 /
20.0

00 M/ \r'\ww,-:\ Iy

PNV g
-10.0
-50.0
o0 CF Step
300.000 kHz
Center 1.88 GHz Span 3 MHz| [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
OH
1.0812 MHz i
Transmit Freq Error =365 Hz OBW Power 99.00 %
x dB Bandwidth 1.225 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18900_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 100438AMn1g,2020 [ |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 [P W O o 1.880000000 GHz|
0.0
-10.0 \
- Ml/\/ \“N\‘“V"
300 e e et
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.88 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0 Hz
1.0798 MHz
Transmit Freq Error 652 Hz OBW Power 99.00 %
x dB Bandwidth 1.2086 MHz x dB -26.00 dB
IMSG STATUS

Page: 67 of 362



Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH19193_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN

AUTO 04:06:48 PMIun 11, 2020

enter Freq 1.909300000 GHz Center Freq: 1.808300000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
00 LA AN AAS e e ] 1.909300000 GHz
0.00 1\,
-10.0
200
-30.0 -\Ju"‘A‘M M"\aw-vf M e [ R
400
500
o0 CF Step
300.000 kHz|
Center 1.909 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.5dBm Freq Offset
OH
1.0789 MHz i
Transmit Freq Error =454 Hz OBW Power 99.00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB

STATUS

LTE_B2_CH19193_1.4M_16-QAM_6RBO

Occupied BW,

Agilent Spectrum Analyzer -

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 04:06:20 PMJun 11, 2020
Center Freq 1.909300000 GHz Center Freq: 1.909300000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 T N W 1.909300000 GHz
0.00
-10.0 \
-20.0
00 A MW M\J\M{"L;{ o~
et v R ey
-40.0
-50.0
00 CF Step
300.000 kHz,
Center 1.909 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset|
0 Hz|
1.0779 MHz
Transmit Freq Error 191 Hz OBW Power 99.00 %
x dB Bandwidth 1.203 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

Agilent Spectrum Analyzer - Occupied BW

LTE_B2_CH19193_1.4M_64-QAM_6RB0

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 1008:23aMn1g,2020 [ |
Center Freq 1.909300000 GHz Center Freq: 1.909300000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
10,0 FaW iV, Wi Y. D S 1.909300000 GHz
0.0
-10.0 \
raerd \
o 7 BRI T
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.909 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0 Hz
1.0797 MHz
Transmit Freq Error 651 Hz OBW Power 99.00 %
x dB Bandwidth 1.210 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18615_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

04:10:09 PMIun 11, 2020

Center Freq 1.851500000 GHz

Center Freq: 1.851500000 GHz

Ly
#IFGain:Low

T Trig:FreeRun Avg|Hold:>111
#Atten: 40 dB

Ext Gain: -4.50 dB

Radic Std: None

Radic Device: BTS

Frequency

Center Freq||
1.851500000 GHz

CF Step
1.000000 MHz

[Auto

Man

wsa | i) Alignment Completed

1Lg;|B!div Ref 30.00 dBm
200
100 T i
0.00
-10.0 / \
200 / \
300 MW ”"JJ LM froe "mw
-10.0
-50.0
-60.0
Center 1.852 GHz Span 10 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.5 dBm
2.6888 MHz
Transmit Freq Error 4.033 kHz OBW Power 99.00 %
x dB Bandwidth 2.938 MHz x dB -26.00 dB

STATUS

Freq Offset
0Hz

LTE_B2_CH18615_3M_16-QAM_15RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

04:10:43 PMJun 11, 2020

Center Freq 1.851500000 GHz Center Freq: 1.651600000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 I 1.851500000 GHz
0.00
// R\
-20.0
-30.0 P m}f .L\W*"MMMH ]
oo M;“JL,,J'HW Py et
-50.0
00 CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0 Hz|
2.6849 MHz
Transmit Freq Error 3.890 kHz OBW Power 99.00 %
x dB Bandwidth 2.955 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18615_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 101S2eAMn1g,2020 0 |
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 ol A AP S 1.851500000 GHz
0.0
-10.0 / \\
200
/ Moot
-30.0 MWWWMM R TPV RN
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz
2.6872 MHz
Transmit Freq Error 5.370 kHz OBW Power 99.00 %
x dB Bandwidth 2.931 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18900_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

04:18:19 PMIun 11, 2020

enter Freq 1.680000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 et i e S 1.880000000 GHz,
0.0
-10.0 / \\
200
300 Wwf‘ e \.\'A""L'“” e AT,
oo iy
500
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.5dBm Freq Offset
OH:
2.6953 MHz i
Transmit Freq Error 5.711 kHz OBW Power 99.00 %
x dB Bandwidth 2.954 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18900_3M_16-QAM_15RB0

Agilent Spectrum Analyzer -

 RL RF S0&  aC

Occupied BW,

SENSE!INT

ALIGN AUTO

04:16:50 PMJun 11, 2020

Center Freq 1.880000000 GHz Center Freq: 1.680000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 L sn e Y 1.880000000 GHz
0.00
-10.0 / \
-20.0 / \\w
00 [asr o0 Sy NM/ [ o . A A
|t Py
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
0 Hz|
2.6877 MHz
Transmit Freq Error -1.111 kHz OBW Power 99.00 %
x dB Bandwidth 2.944 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 101447 AM N 18,2020 0 |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 ) ot A o, Pt 1.880000000 GHz
0.0
-10.0 / \\
200
’\.«j \"WR-MJMM%
300 N -
b i e
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz
2.6868 MHz
Transmit Freq Error 5.496 kHz OBW Power 99.00 %
x dB Bandwidth 2.919 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH19185_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 04:21:33 PMIun 11, 2020

STATUS

enter Freq 1.908500000 GHz Center Freq: 1.808500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 it o 1908500000 GHz,
0.0
-10.0 / \\
200
300 MT‘A"'"""I\WHVJ \'\ LIPS S
—"’WJVWMWLA
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.5dBm Freq Offset
OH:
2.6898 MHz i
Transmit Freq Error 1.624 kHz OBW Power 99.00 %
x dB Bandwidth 2.953 MHz x dB -26.00 dB

LTE_B2_CH19185_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 04:22:50 PMJun 11, 2020

STATUS

Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 S PR, AT e 1.908500000 GHz
0.00
// \\
-20.0
-30.0 MW"‘MWM‘J{J \'" g
N——— AT N
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
0 Hz|
2.6855 MHz
Transmit Freq Error -406 Hz OBW Power 99.00 %
x dB Bandwidth 2.952 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH19185_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 101605AMun 18,2020 [ _ |
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 EA NP N 1.908500000 GHz
0.0

-10.0 \
-20.0 f \
] \

sl " A A ]
oo el A ferentma g
-50.0
o0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
OH:
2.6834 MHz i
Transmit Freq Error 2.188 kHz OBW Power 99.00 %
x dB Bandwidth 2.924 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18625_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 04:35:07 PMJun 11, 2020
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 A AN At 1.852500000 GHz
0.0
-10.0 /’J‘ \\
200
—
00 L el U W\lﬂ‘ﬂ MF‘M
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.5dBm Freq Offset
OH:
4.4836 MHz i
Transmit Freq Error -89 Hz OBW Power 99.00 %
x dB Bandwidth 4.891 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18625_5M_16-QAM_25RB0

Occupied BW,

Agilent Spectrum Analyzer -

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 04:35:33 PMJun 11, 2020
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 T L, I wwa— 1.852500000 GHz
0.00
/ \
-20.0 r.\/\/[ \
o il Sl ] gt
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
0 Hz|
4.4732 MHz
Transmit Freq Error 1.307 kHz OBW Power 99.00 %
x dB Bandwidth 4.832 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18625_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

10:23:57 AM Jun 18, 2020

Center Freq 1.852500000 GHz

Center Freq: 1.852500000 GHz

Ly
#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:>111
Ext Gain: -4.50 dB

Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Frequency

200

100

0.00

Center Freq||
1.852500000 GHz

-10.0 /

-20.0 '/

CF Step
1.000000 MHz

[Auto Man

wsa | i) Alignment Completed

i ot s e BT g A AR, )
300
-40.0
500
£0.0
Center 1.853 GHz Span 10 MHz
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.2dBm
4.4845 MHz
Transmit Freq Error 77 Hz OBW Power 99.00 %
x dB Bandwidth 4.907 MHz x dB -26.00 dB

STATUS

Freq Offset
0Hz
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 04:46:34 PMJUn 11, 2020
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBIdiv Ref 30.00 dBm

Log

200 Center Freq|
0.00

-10.0 / L\
-20.0
o uj,yuwﬂ\

I

-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.6 dBm Freq Offset
OH:
4.4855 MHz i
Transmit Freq Error =460 Hz OBW Power 99.00 %
x dB Bandwidth 4.882 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18900_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 04:45:33 PMJun 11, 2020

Center Freq 1.880000000 GHz Center Freq: 1.680000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
0.00

-10.0 / \
/ \

STATUS

-30.0
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
OH:
4.4853 MHz :
Transmit Freq Error 6.965 kHz OBW Power 99.00 %
x dB Bandwidth 4.903 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 1026:308Munlg,2020 [ _ |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
0.0 SRR NV, SV Ny SRR T 1.880000000 GHz
0.0

/ \
/ \

-30.0
-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
OH:
4.4841 MHz i
Transmit Freq Error 639 Hz OBW Power 99.00 %
x dB Bandwidth 4.902 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH19175_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 04:47:558 PMIun 11, 2020
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 ot st it el 1907500000 GHz,
0.0
-10.0 // \\
200 0
I e e T A p AR
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
OH:
4.4681 MHz i
Transmit Freq Error 4.162 kHz OBW Power 99.00 %
x dB Bandwidth 4.891 MHz x dB -26.00 dB

wse| 1 Alignment Completed STATUS

LTE_B2_CH19175_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT
Center Freq: 1.907500000 GHz

ALIGN AUTO 04:49:22 PMJun 11, 2020

: : E
Center Freq 1.907500000 GHz . Radio Std: None requency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
0.00

-10.0 / \

STATUS

-20.0 P
T P T iy
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
OH:
4.4776 MHz :
Transmit Freq Error 4,968 kHz OBW Power 99.00 %
x dB Bandwidth 4.917 MHz x dB -26.00 dB
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH19175_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC

SEMSEINT] ALIGN AUTO

1002736 AM Jun 18, 2020

Center Freq 1.907500000 GHz

e
#IFGain:Low #Atten: 40 dB

Center Freq: 1.907500000 GHz
T Trig:FreeRun Avg|Hold:>111
Ext Gain: -4.50 dB

Radic Std: None

Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

Frequency

200

100

0.00

1.907500000 GHz

Center Freq||

-10.0

-20.0

- Yy

-40.0

-50.0

-60.0

Center 1.908 GHz
Res BW 51 kHz

#VBW 200 kHz

Span 10 MHz] |auto

Sweep 3.667 ms|

CF Step
1.000000 MHz
Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

4.4812 MHz

=2.125 kHz
4.898 MHz

Total Power

OBW Power
x dB

30.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH18650_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

04:56:29 PMIun 11, 2020

STATUS

enter Freq 1.8655000000 GHz Center Freq: 1.655000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 A W e A AN A e e A A Y 1.855000000 GHz|
0.0
-10.0 / \
200
MW W,
N by
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.855 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.6 dBm Freq Offset
OH:
8.9392 MHz i
Transmit Freq Error 5.050 kHz OBW Power 99.00 %
x dB Bandwidth 9.681 MHz x dB -26.00 dB

LTE_B2_CH18650_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO

04:57:12 PMJun 11, 2020

-10.0 /

-20.0 /

Center Freq 1.855000000 GHz Center Freq: 1.865000000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 b e L DN N T 1.855000000 GHz
0.00

STATUS

I PR ] BRI
-40.0
-50.0
00 CF Step
2.000000 MHz,
Center 1.855 GHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.2 dBm Freq Offset|
OH:
8.9311 MHz :
Transmit Freq Error 12.677 kHz OBW Power 99.00 %
x dB Bandwidth 9.618 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18650_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 10:29:24 AM Jun 18, 2020
Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
0.0 AT S T e Vi e Wanty 1.855000000 GHz
0.0

-10.0

J PR e \WWWW

-10.0
-50.0
o0 CF Step
2.000000 MHz,
Center 1.855 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 3.2dBm Freq Offset
OH:
8.9287 MHz i
Transmit Freq Error 6.274 kHz OBW Power 99.00 %
x dB Bandwidth 9.632 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH18900_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

05:13:40 PMIun 11, 2020

STATUS

enter Freq 1.680000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 it bt bt el i o 1.880000000 GHz
0.0
-10.0 ff \]\
200
oo™
300 MW WVW%,JJLMMH
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.88 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.3dBm Freq Offset
OH:
8.9446 MHz i
Transmit Freq Error 9.320 kHz OBW Power 99.00 %
x dB Bandwidth 9.689 MHz x dB -26.00 dB

LTE_B2_CH18900_10M_16-QAM_50RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

05:14:42 PMJun 11, 2020

-10.0 /
/

Center Freq 1.880000000 GHz Center Freq: 1.680000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 e st anpdlmnmne s et L] 1.880000000 GHz
0.00

STATUS

-20.0
I T O Wit ey
-40.0
-50.0
00 CF Step
2.000000 MHz,
Center 1.88 GHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
OH:
8.9423 MHz :
Transmit Freq Error 13.052 kHz OBW Power 99.00 %
x dB Bandwidth 9.591 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 103L27aMn1g, 200 0 |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 oottt oot | s s 1.880000000 GHz
0.0
-10.0 / \\
200
o Wwfumﬂmw Sttt ey,
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.88 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
OH:
8.9294 MHz i
Transmit Freq Error 8.768 kHz OBW Power 99.00 %
x dB Bandwidth 9.625 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH19150_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 05:16:55 PMJun 11, 2020
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log

200 Center Freq|
100 O T I 1.905000000 GHz
0.00

10.0

ﬂ / \

o i Ayt e R R
-10.0
-50.0
o0 CF Step
2.000000 MHz,
Center 1.905 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.8 dBm Freq Offset
OH:
8.9335 MHz i
Transmit Freq Error 8.371 kHz OBW Power 99.00 %
x dB Bandwidth 9.644 MHz x dB -26.00 dB

STATUS

LTE_B2_CH19150_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT
Center Freq: 1.905000000 GHz

ALIGN AUTO 05:15:47 PMJun 11, 2020

: : E
Center Freq 1.905000000 GHz . Radio Std: None requency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq||
100 e A P o i 1.905000000 GHz
0.00

-10.0 / \
/J

STATUS

-20.0
N WWWWW LTI P
-40.0
-50.0
00 CF Step
2.000000 MHz,
Center 1.905 GHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
OH:
8.9431 MHz :
Transmit Freq Error 6.807 kHz OBW Power 99.00 %
x dB Bandwidth 9.618 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH19150_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 10:3si8aMun1g,2020 0 |
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 et el i 1905000000 GHz,
0.0
-10.0 / \\
200
o)
I e T A o e,
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.905 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
OH:
8.9271 MHz i
Transmit Freq Error 3.726 kHz OBW Power 99.00 %
x dB Bandwidth 9.616 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH18675_15M__QPSK_75RB0

RL RF S0Q

Agilent Spectrum Analyzer - Occupied BW
4 AC

SEMSEINT]

ALIGN AUTO

05:18:26 PMIun 11, 2020

STATUS

enter Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 i Al ok it 1857500000 GHz
0.0
-10.0 / \
200
B ol Lprmat figd
300 M
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.9dBm Freq Offset
OH:
13.437 MHz i
Transmit Freq Error 15.285 kHz OBW Power 99.00 %
x dB Bandwidth 14.56 MHz x dB -26.00 dB

LTE_B2_CH18675_15M_16-QAM_75RB0

Agilent Spectrum Analyzer, - Occupi
il RL RF S0f

ied BU

AC

SENSE!INT

ALIGN AUTO

05:19:10 PMJun 11, 2020

STATUS

Center Freq 1.857500000 GHz Center Freq: 1.857600000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 T e el 1.857500000 GHz
0.00
-10.0 / \
-20.0 J/ \
o MW\J‘W Woan st At Aud iy .
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.858 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
OH:
13.417 MHz :
Transmit Freq Error 1.663 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB

Page: 88 of 362



D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18675_15M_64-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 10:38s3aMun1g,2020 0 |
Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 IR NS SRR 1857500000 GHz
0.0
-10.0 / \\
200
wmf u
300 WJWMW ML Ay
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 3.5dBm Freq Offset
OH:
13.407 MHz i
Transmit Freq Error 16.112 kHz OBW Power 99.00 %
x dB Bandwidth 14.58 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH18900_15M__QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

05:27:21 PMIun 11, 2020

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz

Ly
#IFGain:Low

T Trig:FreeRun Avg|Hold:>111
#Atten: 40 dB Ext Gain: -4.50 dB

Radic Std: None

Radic Device: BTS

Ref 30.00 dBm

Frequency

10 dBldiv
Log

200

100

0.00

-10.0

-20.0

e N

-30.0 e

vaq

A ]

-40.0

-50.0

-60.0

Center 1.88 GHz
Res BW 150 kHz

#VBW 470 kHz

Span 40 MHz
Sweep 1.733 ms|

Center Freq||
1.880000000 GHz

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth Total Power 33.2dBm
13.405 MHz

Transmit Freq Error 8.787 kHz OBW Power 99.00 %

x dB Bandwidth 14.45 MHz x dB -26.00 dB

STATUS

Freq Offset
0Hz

LTE_B2_CH18900_15M_16-QAM_75RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

05:24:23 PMJun 11, 2020

Center Freq 1.880000000 GHz Center Freq: 1.860000000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 AU e ey ot TP 1.880000000 GHz
0.00

-10.0 /

-20.0 /

Res BW 150 kHz

Py
B P I WA o
-40.0
-A0.0
600
Center 1.88 GHz Span 40 MHz

#VBW 470 kHz

Sweep 1.733 ms|

CF Step
4.000000 MHz,

|Auto Man

Occupied Bandwidth Total Power 32.0dBm
13.416 MHz

Transmit Freq Error 19.540 kHz OBW Power 99.00 %

x dB Bandwidth 14.46 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_15M_64-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 104110AMun18,2020 [ |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 PRV NPT P 1.880000000 GHz
0.0
-10.0 / \\
200
N il Tt it o]
-30.0 foromer
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 3.2dBm Freq Offset
OH:
13.412 MHz i
Transmit Freq Error 21.285 kHz OBW Power 99.00 %
x dB Bandwidth 14.57 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B2_CH19125_15M__QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 05:28:16 PMIun 11, 2020
Center Freq 1.902500000 GHz Center Freq: 1.902500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 o sadmne e Ao oy 1902500000 GHz,
0.0
-10.0 /
200
i \m,-wl\,f‘\,_,\
N }.MWMW M%
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.903 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.9dBm Freq Offset
OH:
13.432 MHz i
Transmit Freq Error 7.036 kHz OBW Power 99.00 %
x dB Bandwidth 14.53 MHz x dB -26.00 dB

STATUS

il RL

Agilent Spectrum Analyzer -

LTE_B2_CH19125_15M_16-QAM_75RB0

RF S0&  aC

Occupied BW,

SENSE!INT

ALIGN AUTO

035:28:43 PMJun 11, 2020

Center Freq 1.902500000 GHz Center Freq: 1.502500000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 e T S e 1.902500000 GHz
0.00
-10.0 /
-20.0
I
300 |oyetr """Mmmmw MM iy
-40.0 WL‘“"
-50.0
00 CF Step
4.000000 MHz,
Center 1.903 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
0 Hz|
13.423 MHz
Transmit Freq Error 3.794 kHz OBW Power 99.00 %
x dB Bandwidth 14.41 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH19125_15M_64-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 104244 aMn 18,2020 [ _ |
Center Freq 1.902500000 GHz Center Freq: 1.902500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 ey et 1.902500000 GHz
0.0

-10.0 \
/ \

\
500 gt JLMMWW MMM»AU’LLWW
400 N‘\"
-50.0
o0 CF Step
4.000000 MHz
Center 1.903 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
OH
13.403 MHz i
Transmit Freq Error 16.478 kHz OBW Power 99.00 %
x dB Bandwidth 14.54 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH18700_20M__QPSK_100RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

05:33:34 PMIun 11, 2020

STATUS

enter Freq 1.8660000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 ittt i ) 1.850000000 GHz
0.0
-10.0 / \\
200 vy
o0 M\VW\' SO Y YR
-40.0
500
o0 CF Step
4.000000 MHz,
Center 1.86 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 33.0dBm Freq Offset
OH:
17.882 MHz i
Transmit Freq Error 7.210 kHz OBW Power 99.00 %
x dB Bandwidth 19.13 MHz x dB -26.00 dB

LTE_B2_CH18700_20M_16-QAM_100RBO

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

035:34:56 PMJun 11, 2020

-10.0 /

Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 L e Dt ek Ao e A s T P a0 1.860000000 GHz
0.00

STATUS

-20.0
LEwe
e v WY
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.86 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
OH:
17.883 MHz :
Transmit Freq Error 21.325 kHz OBW Power 99.00 %
x dB Bandwidth 19.22 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18700_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 105L27aMn1g, 2020 0 |
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 |t el Swsmrrmst e Aot 1.860000000 GHz
0.0
-10.0 / \\
<00 WWW“ MWW“""/\-MWMP
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 3.7 dBm Freq Offset
OH:
17.865 MHz i
Transmit Freq Error 19.868 kHz OBW Power 99.00 %
x dB Bandwidth 19.31 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH18900_20M__QPSK_100RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

05:41:49 PMIun 11, 2020

00 MJWNW e

Center Freq 1.880000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS
10 dBIdiv Ref 30.00 dBm
Log
200 Center Freq|
100 Y R B ok LT L ANV ¥ 1.880000000 GHz
0.00 /J \
-10.0

STATUS

-30.0
-10.0
-50.0
o0 CF Step
4.000000 MHz,
Center 1.88 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
OH:
17.854 MHz i
Transmit Freq Error 35.952 kHz OBW Power 99.00 %
x dB Bandwidth 19.07 MHz x dB -26.00 dB

LTE_B2_CH18900_20M_16-QAM_100RBO

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

05:40:30 PMJun 11, 2020

STATUS

Center Freq 1.880000000 GHz Center Freq: 1.680000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 Al e S s Mt e e | 1.880000000 GHz
0.00
_/f \\
[ W P lfir o]
-30.0
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.88 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
0 Hz|
17.882 MHz
Transmit Freq Error 18.057 kHz OBW Power 99.00 %
x dB Bandwidth 19.33 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B2_CH18900_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 10520sAMun1g,2020 0 |
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0 Y . fare ot M 1.880000000 GHz|
0.0
-10.0 jj H'L\
200 ot
| eV \‘\V"‘VN"‘\-J\'U\.NJ‘-/‘-H'\"‘"'I\»
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz
17.858 MHz
Transmit Freq Error 27.552 kHz OBW Power 99.00 %
x dB Bandwidth 19.20 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B2_CH19100_20M__QPSK_100RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

05:43:39 PMIun 11, 2020

STATUS

enter Freq 1.900000000 GHz Center Freq: 1.800000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 [ [y 1900000000 GHz,
0.0
-10.0 / 1\“
R T W S
300
-40.0
500
o0 CF Step
4.000000 MHz,
Center 1.9 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 33.1dBm Freq Offset
OH:
17.913 MHz i
Transmit Freq Error 7.716 kHz OBW Power 99.00 %
x dB Bandwidth 19.39 MHz x dB -26.00 dB

LTE_B2_CH19100_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO

05:44:19 PMJun 11, 2020

-10.0 f‘

Center Freq 1.900000000 GHz Center Freq: 1.500000000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 Tl Aol Pomp S, e el st Py e} 1.900000000 GHz
0.00

STATUS

E 1)
O P e R SN
-30.0
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.9 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
OH:
17.876 MHz :
Transmit Freq Error 22,783 kHz OBW Power 99.00 %
x dB Bandwidth 19.29 MHz x dB -26.00 dB
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Report No.: 2050962R-E3042110012

LTE_B2_CH19100_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 105328aMn1g,2020 [ |
Center Freq 1.900000000 GHz Center Freq: 1.900000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 e penctet o A it 1900000000 GHz,
0.00
-10.0 / \\
200 1
BT Frerdon S )
300 oS bt
400
500
o0 CF Step
4.000000 MHz
Center 1.9 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz
17.877 MHz
Transmit Freq Error 18.515 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB
wse| 1 Alignment Completed STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

Product LV55
Test Item Occupied Bandwidth
Test Mode Mode 2: LTE Band 5
Date of Test 2020/06/12~2020/06/18 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |55
LTE Band5_Full RB
Bandwidth Frequency Measure Level Limit
(MH2) Modulation (MHz) (MHZz) (MHz)
26dB BW 99% BW
824.7 1.206 1.086 N/A
QPSK 836.5 1.216 1.079 N/A
848.3 1.219 1.079 N/A
824.7 1.220 1.081 N/A
1.4M 16-QAM 836.5 1.224 1.081 N/A
848.3 1.202 1.079 N/A
824.7 1.208 1.078 N/A
64-QAM 836.5 1.213 1.079 N/A
848.3 1.210 1.079 N/A
825.5 2.935 2.687 N/A
QPSK 836.5 2.943 2.694 N/A
847.5 2.953 2.688 N/A
825.5 2.958 2.686 N/A
3M 16-QAM 836.5 2.952 2.686 N/A
847.5 2.950 2.685 N/A
825.5 2.920 2.688 N/A
64-QAM 836.5 2.909 2.686 N/A
847.5 2.909 2.688 N/A
826.5 4.899 4.487 N/A
QPSK 836.5 4.908 4.487 N/A
846.5 4.892 4.470 N/A
826.5 4.853 4.471 N/A
5M 16-QAM 836.5 4.914 4.487 N/A
846.5 4.924 4.478 N/A
826.5 4.843 4.480 N/A
64-QAM 836.5 4.881 4477 N/A
846.5 4.878 4.484 N/A

Page: 100 of 362



D DEKRA

Report No.: 2050962R-E3042110012

LTE Band5_Full RB

Measure Level
Bandwidth _ Frequency Limit
Modulation (MHZz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
829.0 9.714 8.937 N/A
QPSK 836.5 9.636 8.939 N/A
844.0 9.660 8.931 N/A
829.0 9.601 8.935 N/A
10M 16-QAM 836.5 9.639 8.939 N/A
844.0 9.603 8.930 N/A
829.0 9.574 8.916 N/A
64-QAM 836.5 9.621 8.934 N/A
844.0 9.616 8.912 N/A
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_

Agilent Spectrum Analyzer - Occupied BW

B5_CH20407_1.4M__QPSK_6RB0

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 1001633 AM Jun 12, 2020
Center Freq 824.700000 MHz Center Freq: 624.700000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 kit ettt e b 824.700000 MHz
0.0
-10.0
NJ/ \&N
0.0 A " "‘WW
400 ™
500
o0 CF Step
300.000 kHz|
Center 824.7 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 32.2dBm Freq Offset
0 Hz
1.0866 MHz
Transmit Freq Error 1.021 kHz OBW Power 99.00 %
x dB Bandwidth 1.2086 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20407_1.4M_16-QAM_6RBO

Occupied BW,

Agilent Spectrum Analyzer -

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 10:15:55 AM Jun 12, 2020
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 e e et 824.700000 MHz|
000
100
-20.0 /
-30.0 W.I‘*"ﬂwu \"“\A.\,Ww e
-40.0
500
500
CF Step
300.000 kHz
Center 824.7 MHz Span 3 MHZ| [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0 Hz|
1.0819 MHz
Transmit Freq Error 480 Hz OBW Power 99.00 %
x dB Bandwidth 1.220 MHz x dB -26.00 dB
wsa | 1 Alignment Completed STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20407_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

( SENSE:INT| ALIGNAUTO oL2205PMIun1g, 2020 [ |
Center Freq 824.700000 MHz Center Freq: 624.700000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 POV S SO P, WP T 824.700000 MHz
0.0
-10.0 \
200 f
300 A
e Y o]
00 NU\JVW Ww"‘u
500
o0 CF Step
300.000 kHz|
Center 824.7 MHz Span 3 MHz Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0 Hz
1.0783 MHz
Transmit Freq Error 982 Hz OBW Power 99.00 %
x dB Bandwidth 1.208 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 1001957 AM Jun 12, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 e LA N e gy 836.500000 MHZ]
0.00
-10.0
200 / \A
300 ™ Ly
00 WW MW
500
o0 CF Step
300.000 kHz|
Center 836.5 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 32.3dBm Freq Offset
0 Hz
1.0793 MHz
Transmit Freq Error =262 Hz OBW Power 99.00 %
x dB Bandwidth 1.216 MHz x dB -26.00 dB
wse| 1 Alignment Completed STATUS

LTE_B5_CH20525_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BY,

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 10:20:48 AM Jun 12, 2020
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 AL 836.500000 MHz
.00
-10.0
-20.0 }/ \
300
frtan ™ Rl e
o0 MM [
-50.0
500
CF Step
300.000 kHz,
Center 836.5 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0 Hz|
1.0813 MHz
Transmit Freq Error 619 Hz OBW Power 99.00 %
x dB Bandwidth 1.224 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_1.4M_64-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

( SENSE:INT| ALIGNAUTO oL2302PMlun1g, 2020 [0 |
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0 PPl AN LN Yo e m WS LA A 836.500000 MHz
0.0
-10.0
200 \
00 o
oo WM'\"-’M"JM M\W
500
o0 CF Step
300.000 kHz|
Center 836.5 MHz Span 3 MHz Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
0 Hz
1.0796 MHz
Transmit Freq Error 532 Hz OBW Power 99.00 %
x dB Bandwidth 1.213 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20643_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:32:00 AM Jun 12, 2020
Center Freq 848.300000 MHz Center Freq: 638.300000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 aicbuatil kb lnesiatubingl ik 848.300000 MHz
0.0
-10.0
200 / \\
0.0 PR .J\I"‘/ iV
frofrrr™ PR ¥ T ]
-40.0
500
o0 CF Step
300.000 kHz|
Center 848.3 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset
0 Hz
1.0792 MHz
Transmit Freq Error -78 Hz OBW Power 99.00 %
x dB Bandwidth 1.219 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20643_1.4M_16-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BY,

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 10:31:20 AM Jun 12, 2020
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 DL A VAN 848.300000 MHz
0.00
-10.0
-20.0
300 / \'\F'\n - a%
RV e R IR VNN
-40.0
-50.0
-60.0
CF Step
300.000 kHz,
Center 848.3 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset|
0 Hz|
1.0792 MHz
Transmit Freq Error 1.178 kHz OBW Power 99.00 %
x dB Bandwidth 1.202 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012 > DE KRA

LTE_B5_CH20643_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC SENSE!INT) ALIGNAUTO 01:23:42 PMJun 18, 2020

Center Freq 848.300000 MHz t:en:erFreq: 848.300000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 ¢Bidiv Ref 30.00 dBm

Log

200 Center Freq|
100 O WA el PP VAR i 848.300000 MHz
00n

-10.0

200

-30.0
b T A
-ADDWWH M

PP
-50.0
o0 CF Step
300.000 kHz,
Center 848.3 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
OH:
1.0797 MHz i
Transmit Freq Error 814 Hz OBW Power 99.00 %
x dB Bandwidth 1.210 MHz x dB -26.00 dB
IMSG STATUS

Page: 107 of 362



Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20415_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:44:08 AM Jun 12, 2020
Center Freq 825.500000 MHz Center Freq: 625.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 St i S 825.500000 MHz
0.0
-10.0 / \\
200 J \\
300 it iy
400 AMW WW
e
500
o0 CF Step
1.000000 MHz
Center 825.5 MHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.9dBm Freq Offset
OH:
2.6877 MHz i
Transmit Freq Error 4.178 kHz OBW Power 99.00 %
x dB Bandwidth 2.935 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20415_3M_16-QAM_15RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

10:43:35 AM Jun 12, 2020

Center Freq 825.500000 MHz Center Freq: 625500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 g A e im o e 825.500000 MHz
0.00
-10.0 j \
-20.0 // \
300 ]
MW AL NP
-40.0
s
-50.0
00 CF Step
1.000000 MHz
Center 825.5 MHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 32.0 dBm Freq Offset|
0 Hz|
2.6868 MHz
Transmit Freq Error 5.113 kHz OBW Power 99.00 %
x dB Bandwidth 2.958 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

LTE_B5_CH20415_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 0L5845PMun 18,2020 [ |
Span 10.000 MHz Center Freq: 625.500000 MHz Radio 5td: None Span
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS Span 1
10.000 MHz
10 dBldiv Ref 30.00 dBm
Log
200
100 PP S RPRNSLS. VYR W N
0.00 \
100 I[ \ Full Span||
200 f \
300 s
WW”’“’ T \ww—\;\ﬁvw
00 [
500
600
Last Span||
Center 825.5 MHz Span 10 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.6 dBm
2.6882 MHz
Transmit Freq Error 5.597 kHz OBW Power 99.00 %
x dB Bandwidth 2.920 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:45:04 AM Jun 12, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 et bt 836.500000 MHz,
0.0
-10.0 /./ \\
200 f \L\
00 il Vo
LIV = g
400 | W*.,\,NW L VP R
500
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.9dBm Freq Offset
0 Hz
2.6949 MHz
Transmit Freq Error 5.142 kHz OBW Power 99.00 %
x dB Bandwidth 2.943 MHz x dB -26.00 dB

STATUS

LTE_B5_CH20525_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 10:46:01 AM Jun 12, 2020

Center Freq 836.500000 MHz Center Freq: §36.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 e i Al 836.500000 MHz
0.00
-10.0 ) \
-20.0 J/‘ \\L
-30.0
\.—W""’\f"""w mary
wnf W atiad s S R
-50.0
00 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
0 Hz|
2.6869 MHz
Transmit Freq Error -2.034 kHz OBW Power 99.00 %
x dB Bandwidth 2.952 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

LTE_B5_CH20525_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 0LS@i12PMIn1g,2020 [ _ |
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 PNV PSR YN 836.500000 MHz
0.0

-10.0 \
-20.0 / L\
-30.0 1/ \

o Mg,
100 |y 'MMN-W"‘““""' WMW At
-50.0
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
OH:
2.6866 MHz i
Transmit Freq Error 4.846 kHz OBW Power 99.00 %
x dB Bandwidth 2.909 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20635_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:03:59 AM Jun 12, 2020
Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 it ke i el s el 847.500000 MHz]
0.0
-10.0 / \\
200
300 WMWMV el l\,fv‘H \\’“1,‘_ ety %
00 a2 YW
500
o0 CF Step
1.000000 MHz
Center 847.5 MHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.8 dBm Freq Offset
0 Hz
2.6885 MHz
Transmit Freq Error 263 Hz OBW Power 99.00 %
x dB Bandwidth 2.953 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20635_3M_16-QAM_15RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO 1103133 AM Jun 12, 2020

Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log

00 Center Freq||
100 prodbenpipot il 847.500000 MHz
0.00

-10.0 !

-20.0 ‘/

-30.0

hor el L mw
-40.0 WMW T
-50.0
00 CF Step
1.000000 MHz
Center 847.5 MHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
OH:
2.6854 MHz :
Transmit Freq Error -720 Hz OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

LTE_B5_CH20635_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 0LS@S0PMIUN 18,2020 | _ |
Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 vy st 847.500000 MHz
0.0

-10.0 \
-20.0 j \
-30.0 f \

,,Mru..‘m,JU‘w'”U"}'
100 [eeenitond prom ] LI
ey
-50.0
o0 CF Step
1.000000 MHz
Center 847.5 MHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
OH:
2.6885 MHz i
Transmit Freq Error 4.027 kHz OBW Power 99.00 %
x dB Bandwidth 2.909 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20425_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

11:25:29 AM Jun 12, 2020

Center Freq 826.500000 MHz

Center Freq: §26.500000 MHz

Ly
#IFGain:Low

T Trig:FreeRun Avg|Hold:>111
#Atten: 40 dB

Ext Gain: -4.50 dB

Radic Std: None

Radic Device: BTS

Frequency

Center Freq||
826.500000 MHz

CF Step
1.000000 MHz

[Auto

Man

10 ¢Bldiv Ref 30.00 dBm
Log
200
100 R I R i Bt AT
0.00
-10.0 // \\
-20.0
R PO Y f\ﬂhr( \'M\.,-“L/\"“M!"l A1
Wy S i VTV
-10.0
-50.0
-60.0
Center 826.5 MHz Span 10 MHz
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.2 dBm
4.4876 MHz
Transmit Freq Error 4.433 kHz OBW Power 99.00 %
x dB Bandwidth 4.899 MHz x dB -26.00 dB

STATUS

Freq Offset
0Hz

LTE_B5_CH20425_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

11:24:37 AM Jun 12, 2020

Center Freq 826.500000 MHz Center Freq: 626.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 e s Vg AR 826.500000 MHz
0.00
// \\
-20.0
300 W@Wwﬂw MJ \Mﬂf\fbﬂmﬂ NN
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 826.5 MHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0Hz
4.4714 MHz
Transmit Freq Error 2.596 kHz OBW Power 99.00 %
x dB Bandwidth 4.853 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B5_CH20425_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 020052PMun 18,2020 | _ |
Center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 bt pe e edrrp i M PRI Vi S 826.500000 MHz
0.0

/ \
/ \

/ NN
WWW e =

-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 826.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
OH:
4.4803 MHz i
Transmit Freq Error 537 Hz OBW Power 99.00 %
x dB Bandwidth 4.843 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:27:54 AM Jun 12, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 e e e P e e e 836.500000 MHZ]
0.0
-10.0 / \\
200
00 A \'\"""‘Wf\ﬂb\u LY
-40.0
500
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.2dBm Freq Offset
0 Hz
4.4874 MHz
Transmit Freq Error -2.011 kHz OBW Power 99.00 %
x dB Bandwidth 4.908 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20525_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

11:28:49 AM Jun 12, 2020

Center Freq 836.500000 MHz Center Freq: §36.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
. ORI IV AP SIPIa U 836.500000 MHz
0.00
// \\
-20.0
=00 Mt ULJ‘W!M‘MJ \.M\Mn. LT
TRt AT
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0 Hz|
4.4871 MHz
Transmit Freq Error 4,749 kHz OBW Power 99.00 %
x dB Bandwidth 4.914 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B5_CH20525_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 020L22PMlunig,2020 [ _ |
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 R P SN VL N, VLN, 836.500000 MHz
0.00

-10.0 ﬂ \
200 )j L\
ol / \

et i RV WA TS T
-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
OH:
4.4775 MHz i
Transmit Freq Error 471 Hz OBW Power 99.00 %
x dB Bandwidth 4.881 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20625_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:34:49 AM Jun 12, 2020
Center Freq 846.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 it it bt adihon 846.500000 MHZ]
0.0
-10.0 / \\
200
o T [
-40.0
500
o0 CF Step
1.000000 MHz
Center 846.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.2dBm Freq Offset
0 Hz
4.4707 MHz
Transmit Freq Error 901 Hz OBW Power 99.00 %
x dB Bandwidth 4.892 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20625_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

1133155 AM Jun 12, 2020

Center Freq 846.500000 MHz Center Freq: 846 500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 i it At M 846.500000 MHz
0.00
-10.0 f \\
-20.0 / \
oo pteis LUl e
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 846.5 MHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
0 Hz|
4.4789 MHz
Transmit Freq Error 1.210 kHz OBW Power 99.00 %
x dB Bandwidth 4.924 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B5_CH20625_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 020L52PMun 18,2020 | _ |
Center Freq 846.500000 MHz Center Freq: 846.500000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
0.0 PR ST AN, N, Y, NI Y. SR 846.500000 MHz
0.0

/ \
[ \

00 i e \‘MUWL’U‘"WWW

-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 846.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
OH:
4.4846 MHz i
Transmit Freq Error -3.532 kHz OBW Power 99.00 %
x dB Bandwidth 4.878 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20450_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:46:53 AM Jun 12, 2020
Center Freq 829.000000 MHz Center Freq: 629.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 W T iy L Vg ST T P e ELVE N | 829.000000 MHz
0.0
-10.0 / \
o el )
0.0 form sl Ml A Beell i
-40.0
500
o0 CF Step
2.000000 MHz
Center 829 MHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 33.3dBm Freq Offset
0 Hz
8.9375 MHz
Transmit Freq Error 5.257 kHz OBW Power 99.00 %
x dB Bandwidth 9.714 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20450_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 11:45:44 AM Jun 12, 2020

Center Freq 829.000000 MHz Center Freq: 29.000000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111

#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq||
o [0 SN SUNPTY BV Y | 829.000000 MHz
0.00

-10.0 /

-20.0 /

CF Step
2.000000 MHz,

|Auto Man

00 FINR SN f"'j \"“‘J"*"'"\wﬂw
-40.0
-50.0
-60.0
Center 829 MHz Span 20 MHz
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.6 dBm
8.9352 MHz
Transmit Freq Error 7.958 kHz OBW Power 99.00 %
x dB Bandwidth 9.601 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20450_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 02:0304PMluni1g,2020 [ |
Center Freq 829.000000 MHz Center Freq: 629.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 Prcatrdepttamdenorioritng 829.000000 MHz]
0.0
-10.0 / \\
200 /J
30.0 W Rt i WL oy
-40.0
500
o0 CF Step
2.000000 MHz
Center 829 MHz Span 20 MHz Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 3.3 dBm Freq Offset
0 Hz
8.9163 MHz
Transmit Freq Error 2.674 kHz OBW Power 99.00 %
x dB Bandwidth 9.574 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

01:19:02 PMIun 12, 2020

Center Freq 836.500000 MHz

Center Freq: §36.500000 MHz

Ly
#IFGain:Low

T Trig:FreeRun Avg|Hold:>111
#Atten: 40 dB

Ext Gain: -4.50 dB

Radic Std: None

Radic Device: BTS

Frequency

Center Freq||
836.500000 MHz

CF Step
2.000000 MHz,

[Auto

Man

10 ¢Bldiv Ref 30.00 dBm
Log
200
100 T N taad o Vr, o
0.0
-10.0 / \
200 p.,J/ \H\u,‘g
) E N L o i S
-40.0
500
£0.0
Center 836.5 MHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 33.2dBm
8.9394 MHz
Transmit Freq Error 3319 kHz OBW Power 99.00 %
x dB Bandwidth 9.636 MHz x dB -26.00 dB

STATUS

Freq Offset
0Hz

LTE_B5_CH20525_10M_16-QAM_50RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

01:19:53 PMJun 12, 2020

wsa | 1File <PICTURE.PNG> saved

Center Freq 836.500000 MHz Center Freq: §36.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 T s Tt MRy SRR, N 836.500000 MHz
0.00
-10.0 [ \
N W/ \\W
N I Y N L Aot by e
-40.0
-50.0
00 CF Step
2.000000 MHz
Center 836.5 MHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 33.3 dBm Freq Offset|
0Hz
8.9391 MHz
Transmit Freq Error 4,299 kHz OBW Power 99.00 %
x dB Bandwidth 9.639 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20525_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 02:0347PMlunig,2020 [ _ |
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 o rectlin g el s 836.500000 MHZ]
0.0
-10.0 / \\
200
00 ettt e o
-40.0
500
o0 CF Step
2.000000 MHz
Center 836.5 MHz Span 20 MHz Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 3.1 dBm Freq Offset
0 Hz
8.9343 MHz
Transmit Freq Error 55 Hz OBW Power 99.00 %
x dB Bandwidth 9.621 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B5_CH20600_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 01:29:19 PMIun 12, 2020
Center Freq 844.000000 MHz Center Freq: 634.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
o i R e e O W NP N 844.000000 MHz
0.0 / \\
-10.0 / \
200
P A innstataly
-40.0 m‘
500
o0 CF Step
2.000000 MHz
Center 844 MHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 33.6 dBm Freq Offset
OH:
8.9318 MHz i
Transmit Freq Error -16.856 kHz OBW Power 99.00 %
x dB Bandwidth 9.660 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20600_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BY,

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 01:27:15 PMJun 12, 2020
Center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log

00 Center Freq||
00 P s st vt ki Bt e e W PR 844.000000 MHz
0.00

-10.0 /

CF Step
2.000000 MHz,

|Auto Man

300 fiaiory W""J‘j mem e
-40.0
-50.0
-60.0
Center 844 MHz Span 20 MHz
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.4 dBm
8.9302 MHz
Transmit Freq Error -15.659 kHz OBW Power 99.00 %
x dB Bandwidth 9.603 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|

Page: 124 of 362



D DEKRA

Report No.: 2050962R-E3042110012

LTE_B5_CH20600_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 020424PMln 18,2020 [ _ |
Center Freq 844.000000 MHz Center Freq: 634.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 LA PP A e i B At L i, 844.000000 MHz|
0.0

-10.0 / k
200 '/ \
300 o, ‘““”“"W \""\»
400 e M,\w“k'“"

-50.0
o0 CF Step
2.000000 MHz,
Center 844 MHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
OH:
8.9123 MHz i
Transmit Freq Error =7.419 kHz OBW Power 99.00 %
x dB Bandwidth 9.616 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

Product LV55

Test Item Occupied Bandwidth

Test Mode Mode 3: LTE Band 13

Date of Test 2020/06/12~2020/06/18 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |55

LTE Band13_Full RB

Measure Level

Bandwidth . Frequency (MHz) Limit

(MH2) Modulation (MH2) . (MH2)
BW 99% BW

779.5 4.874 4.476 N/A

QPSK 782 4.903 4.491 N/A

784.5 4.909 4.467 N/A

779.5 4.833 4.458 N/A

5M 16-QAM 782 4.900 4.493 N/A

784.5 4.932 4.480 N/A

779.5 4.855 4.471 N/A

64-QAM 782 4.895 4.488 N/A

784.5 4.882 4.485 N/A

QPSK 782 9.722 8.936 N/A

10M 16-QAM 782 9.555 8.934 N/A

64-QAM 782 9.600 8.916 N/A
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Report No.: 2050962R-E3042110012

i RL

Agilent Spectrum Analyzer - Occupied BW

LTE_B13_CH23205_5M__QPSK__25RB0

RF S0Q  AC SEMSEINT]

ALIGN AUTO 03:24:19 PMIun 12, 2020

BW 200.00 kHz

Center Freq: 779.500000 MHz Radio Std: None

T Trig:FreeRun Avg|Hold:>111

#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

STATUS

10 ¢Bldiv Ref 30.00 dBm
Log
00 Video BW
200.00 kHz
100 T it VRV NE U VN Auto Man
0.0
-10.0 / \
-0 & jj \'\wt., A =
,.:-’(4 ™
300 »
7
-40.0 M"J
500
£0.0
FiIterType’
Center 779.5 MHz Span 10 MHz| Gaussian
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.0dBm
4.4760 MHz
Transmit Freq Error 4.376 kHz OBW Power 99.00 %
x dB Bandwidth 4.874 MHz x dB -26.00 dB

LTE_B13_CH23205_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BY,

RF S0% SENSE!INT

ALIGN AUTO

03:34:23 PMJun 12, 2020

Center Freni: 779.500000 MHz
7— Trig:Free Run
#Atten: 40 dB

il RL
BW 200.00 kHz

#IFGain:Low

Radio Std: None

Avg|Hold>111
Ext Gain: 4.50 dB

Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log
200

100

000

[Auto

Video BW
200.00 kHz
Man

-10.0

-20.0

-30.0

-40.0 A
—

-60.0

Center 779.5 MHz

Res BW 51 kHz #VBW 200 kHz

Span 10 MHZ
Sweep 3.667 ms|

FiIterType.
Gaussian

Occupied Bandwidth Total Power

4.4583 MHz
4.070 kHz
4.833 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

32.0 dBm

99.00 %
-26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

LTE_B13_CH23205_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 02:3808PMlun18,2020 [ |
Span 10.000 MHz Center Freq: 779.500000 MHz Radio 5td: None Span
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS Span 1
10.000 MHz
10 dBldiv Ref 30.00 dBm
Log
200
100 | Ay A rbmnnd W s i VA s, A
0.00 / \
-10.0
Full Spanj|
00 Mar,.wn" MV/ meav gl
300 Nf
00—
500
600
Last Span||
Center 779.5 MHz Span 10 MHz
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.4 dBm
4.4717 MHz
Transmit Freq Error 3.594 kHz OBW Power 99.00 %
x dB Bandwidth 4.855 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B13_CH23230_5M__QPSK__25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 03:49:48 PMJun 12, 2020
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 il s i M bt 782.000000 MHz]
0.0
-10.0 / \\
200 Rt ey
- LMM [~
-40.0
500
o0 CF Step
1.000000 MHz
Center 782 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.1dBm Freq Offset
0 Hz
4.4912 MHz
Transmit Freq Error -2.249 kHz OBW Power 99.00 %
x dB Bandwidth 4.903 MHz x dB -26.00 dB
IMSG STATUS

LTE_B13_CH23230_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

03:48:38 PMJun 12, 2020

Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 ke e e i et s 782.000000 MHz
0.00
-10.0 / \
I Y N W O )
AT KL A L VWWU
-30.0
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 782 MHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0 Hz|
4.4935 MHz
Transmit Freq Error 3.612 kHz OBW Power 99.00 %
x dB Bandwidth 4.900 MHz x dB -26.00 dB

STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B13_CH23230_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 02:3309PMln1g,2020 [ |
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 UL RO, TN P VLY, Y Y ASUNCN Y, 782.000000 MHz
0.00
-10.0 [{j \\
200
vy Wpnd
0.0 WW [ M
400
500
o0 CF Step
1.000000 MHz
Center 782 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz
4.4880 MHz
Transmit Freq Error -1.539 kHz OBW Power 99.00 %
x dB Bandwidth 4.895 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B13_CH23255_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 03:51:46 PMIun 12, 2020
Center Freq 784.500000 MHz Center Freq: 784.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 o e A e e 784.500000 MHz
0.0
-10.0 / \
E P W \\"‘U‘“’MA..J‘IJ"MM ol nml\
20.0 [ieyle- PRRES Bchert ]
300
-40.0
500
o0 CF Step
1.000000 MHz
Center 784.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 33.2dBm Freq Offset
0 Hz
4.4674 MHz
Transmit Freq Error 8.291 kHz OBW Power 99.00 %
x dB Bandwidth 4.909 MHz x dB -26.00 dB
IMSG STATUS

LTE_B13_CH23255_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO

04:01:22 PMJun 12, 2020

Center Freq 784.500000 MHz Center Freq: 784.500000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 MMMWMH 784500000 MHz|
0.00

-10.0 /

I PR e v

-30.0

-60.0

Center 784.5 MHz
Res BW 51 kHz

#VBW 200 kHz

Span 10 MHZ
Sweep 3.667 ms|

CF Step
1.000000 MHz

|Auto Man

Occupied Bandwidth

4.4806 MHz
Transmit Freq Error 8.988 kHz
x dB Bandwidth 4.932 MHz

wsa | 1) Alignment Completed

Total Power

OBW Power
x dB

32.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 2050962R-E3042110012

LTE_B13_CH23255_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 024000PMlunig,2020 [ |
Center Freq 784.500000 MHz Center Freq: 784.500000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0 LAy At sl s g A W, oo 784.500000 MHz
0.0
-10.0 / \
200 ,..mJ’/ \M%
300 el e ] Py
-40.0
500
o0 CF Step
1.000000 MHz
Center 784.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz
4.4853 MHz
Transmit Freq Error 3.092 kHz OBW Power 99.00 %
x dB Bandwidth 4.882 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B13_CH23230_10M__QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 04:06:22 PMIun 12, 2020
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0
-10.0 / \
00 W—’Lj \”ﬂ el
/F “ﬂ“«n«nm%
-40.0 e
500
o0 CF Step
2.000000 MHz
Center 782 MHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 33.1dBm Freq Offset
OH:
8.9368 MHz i
Transmit Freq Error 19.106 kHz OBW Power 99.00 %
x dB Bandwidth 9.722 MHz x dB -26.00 dB
IMSG STATUS

LTE_B13_CH23230_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BY,

STATUS

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 04:09:02 PMJun 12, 2020
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 [Ny P PY OPSTPNY, S W SRRV Y B PV 782.000000 MHz
0.00
,ﬂ/ \\M
-20.0 Al i
o i
o / Wb
y ““““
00 ot
-50.0
00 CF Step
2.000000 MHz
Center 782 MHz Span 20 MHZ| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.4 dBm Freq Offset|
0Hz
8.9347 MHz
Transmit Freq Error 20,293 kHz OBW Power 99.00 %
x dB Bandwidth 9.555 MHz x dB -26.00 dB
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Report No.: 2050962R-E3042110012

LTE_B13_CH23230_10M_64-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 024250PMIn 18,2020 | _ |
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 s Ml e s Maa¥ e Vot KV s s PAC L0 782.000000 MHz
0.0

-10.0 / \
200 / \
Kl W MM

400 (TP PR

-50.0
o0 CF Step
2.000000 MHz,
Center 782 MHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 3.3 dBm Freq Offset
OH:
8.9169 MHz i
Transmit Freq Error 15.914 kHz OBW Power 99.00 %
x dB Bandwidth 9.600 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Report No.: 2050962R-E3042110012

Product LV55
Test Item Occupied Bandwidth
Test Mode Mode 4: LTE Band 66
Date of Test 2020/06/15~2020/06/18 Test Site SR12-H
Temperature (°C) | 26 Humidity (%RH) |55
LTE Band66_Full RB
Bandwidth ) Frequency Measure Level Limit
(MHz) Modulation (MHz) (MHZz) (MHz)
26dB BW 99% BW
1710.7 1.210 1.086 N/A
QPSK 1745 1.217 1.079 N/A
1779.3 1.216 1.079 N/A
1710.7 1.219 1.081 N/A
1.4M 16-QAM 1745 1.228 1.081 N/A
1779.3 1.202 1.079 N/A
1710.7 1.211 1.079 N/A
64-QAM 1745 1.211 1.079 N/A
1779.3 1.212 1.079 N/A
1711.5 2.947 2.689 N/A
QPSK 1745 2.946 2.694 N/A
1778.5 2.935 2.690 N/A
1711.5 2.957 2.688 N/A
3M 16-QAM 1745 2.949 2.688 N/A
1778.5 2.951 2.686 N/A
1711.5 2.914 2.686 N/A
64-QAM 1745 2.913 2.685 N/A
1778.5 2.918 2.686 N/A
1712.5 4.899 4.491 N/A
QPSK 1745 4.895 4.487 N/A
1777.5 4.893 4.469 N/A
1712.5 4.854 4.475 N/A
5M 16-QAM 1745 4,915 4.487 N/A
1777.5 4.908 4.478 N/A
1712.5 4.884 4.485 N/A
64-QAM 1745 4.899 4.480 N/A
1777.5 4.890 4.484 N/A
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Report No.: 2050962R-E3042110012

LTE Band66_Full RB

Bandwidth _ Frequency Measure Level Limit

e Modulation (MHZ) (MHz) (MHz)
26dB BW 99% BW

1715 9.710 8.950 N/A

QPSK 1745 9.733 8.953 N/A

1775 9.690 8.956 N/A

1715 9.575 8.945 N/A

10M 16-QAM 1745 9.578 8.946 N/A

1775 9.714 8.956 N/A

1715 9.611 8.933 N/A

64-QAM 1745 9.607 8.929 N/A

1775 9.660 8.946 N/A

1717.5 14.550 13.447 N/A

QPSK 1745 14.510 13.432 N/A

1772.5 14.530 13.469 N/A

1717.5 14.450 13.424 N/A

15M 16-QAM 1745 14.550 13.435 N/A

1772.5 14.450 13.450 N/A

1717.5 14.510 13.411 N/A

64-QAM 1745 14.480 13.419 N/A

1772.5 14.490 13.442 N/A

1720 19.000 17.830 N/A

QPSK 1745 19.130 17.895 N/A

1770 19.490 17.935 N/A

1720 19.180 17.888 N/A

20M 16-QAM 1745 19.550 17.925 N/A
1770 19.390 17.906 N/A

1720 19.340 17.850 N/A

64-QAM 1745 19.170 17.895 N/A

1770 19.180 17.883 N/A
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH131979_1.4M__QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 0931115 AM Jun 15, 2020

enter Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 T s s m 1.710700000 GHz
0.00
-10.0
200
- T e e W% i
A
400
500
o0 CF Step
300.000 kHz|
Center 1.711 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.4 dBm Freq Offset
OH
1.0869 MHz i
Transmit Freq Error 872 Hz OBW Power 99.00 %
x dB Bandwidth 1.210 MHz x dB -26.00 dB
wse| 1 Alignment Completed STATUS

LTE_B66_CH131979_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 02:29:25 AM Jun 15, 2020

Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 he A A i ] 1.710700000 GHz
0.00
-10.0
-20.0
. MfWW
= T ]
-40.0
-50.0
00 CF Step
300.000 kHz,
Center 1.711 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.2 dBm Freq Offset|
0 Hz|
1.0817 MHz
Transmit Freq Error 295 Hz OBW Power 99.00 %
x dB Bandwidth 1.219 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH131979_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 03:0154PMN18,2020 [ |
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 PN e P Ay 1.710700000 GHz
0.0
-10.0 \
200 ,..,WJMI \
300 - AL A MVJ‘WM
-40.0 v,
500
o0 CF Step
300.000 kHz|
Center 1.711 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0 Hz
1.0791 MHz
Transmit Freq Error 795 Hz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132322_1.4M__QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:32:37 AM Jun 15, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 AN i 1.745000000 GHz,
0.0
-10.0
200 \vw\
300 Pt i n
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.745 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.5dBm Freq Offset
0 Hz
1.0794 MHz
Transmit Freq Error =20 Hz OBW Power 99.00 %
x dB Bandwidth 1.217 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132322_1.4M_16-QAM_6RBO

Occupied BW,

Agilent Spectrum Analyzer -

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 09:33:28 AM Jun 15, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 e 1.745000000 GHz
0.00
-10.0
-20.0 /
300 fi e mwuﬁ \-f'\uw\wvh-n £
s d | ¥ N
-40.0
-50.0
-60.0
CF Step
300.000 kHz,
Center 1.745 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset|
0 Hz|
1.0817 MHz
Transmit Freq Error =270 Hz OBW Power 99.00 %
x dB Bandwidth 1.228 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012 > DE KRA

LTE_B66_CH132322_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC SENSE!INT) ALIGNAUTO 03:03:23 PMJun 18, 2020

Center Freq 1.745000000 GHz t:en:erFreq: 1.745000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bidiv Ref 30.00 dBm
Log
200 Center Freq|
100 Lonts A Ao 1.745000000 GHz

0.00

-10.0 \
-20.0 / \
-30.0 Aot

| e R RRTTNEN
a0 WM{"M w\w
-50.0
o0 CF Step
300.000 kHz,
Center 1.745 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
OH:
1.0796 MHz i
Transmit Freq Error 734 Hz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132665_1.4M__QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:45:54 AM Jun 15, 2020
Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 i e s dtr'd e 1.779300000 GHz
0.0
-10.0
200 \
500 | - 2 AL per]
AR SN
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.779 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 3.3 dBm Freq Offset
0 Hz
1.0797 MHz
Transmit Freq Error 125 Hz OBW Power 99.00 %
x dB Bandwidth 1.216 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132665_1.4M_16-QAM_6RB0

Occupied BW,

Agilent Spectrum Analyzer -

4 RL RF S0 ac SENSE!INT) ALIGHNAUTD 09:37:25 AM Jun 15, 2020
Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 N VR W LT Ve 1.779300000 GHz
0.00
-10.0 \
-20.0
N o L |
[
-40.0
-50.0
00 CF Step
300.000 kHz,
Center 1.779 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset|
0 Hz|
1.0793 MHz
Transmit Freq Error 1.357 kHz OBW Power 99.00 %
x dB Bandwidth 1.202 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132665_1.4M_64-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 03:0441PMlunig,2020 [ |
Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
00 NP P NP R 1.779300000 GHz
0.0
-10.0 \
200
200 / \M‘Nnm Ptip i P, e
WWW\M‘W
-40.0
500
o0 CF Step
300.000 kHz|
Center 1.779 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0 Hz
1.0796 MHz
Transmit Freq Error 1.191 kHz OBW Power 99.00 %
x dB Bandwidth 1.212 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH131987_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 09:55:00 AM Jun 15, 2020

STATUS

enter Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 AL VN AN ARNO N 1.711500000 GHz
0.0
-10.0 / \\
<00 TP Ve
0.0 aret ] \V\ -
[ v RER LRV (W
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset
OH:
2.6899 MHz i
Transmit Freq Error 3.014 kHz OBW Power 99.00 %
x dB Bandwidth 2.947 MHz x dB -26.00 dB

LTE_B66_CH131987_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 02:53:53 AM Jun 15, 2020

STATUS

Center Freq 1.711500000 GHz Center Freq: 1.711600000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 NI 1.711500000 GHz
0.00
-10.0 \
0 Ww\,wut,mf/ \
-30.0 o had \\“'w
M%M\MN
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
OH:
2.6886 MHz :
Transmit Freq Error 3.503 kHz OBW Power 99.00 %
x dB Bandwidth 2.957 MHz x dB -26.00 dB

Page: 143 of 362



D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH131987_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 03:08:58PMN18,2020 [ |
Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 ol et A I 1.711500000 GHz|
0.0
-10.0 / \
200 7
00 anv N p e LT \M
00 o] MWM;\J\
500
o0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0 Hz
2.6868 MHz
Transmit Freq Error 5.015 kHz OBW Power 99.00 %
x dB Bandwidth 2.914 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132322_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

09:56:30 AM Jun 15, 2020

enter Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 I ek e it A ahet e 1.745000000 GHz
0.0
-10.0 /,’, \\
200 >
- W""’W""‘""“ va%
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.2dBm Freq Offset
OH:
2.6948 MHz i
Transmit Freq Error 5.704 kHz OBW Power 99.00 %
x dB Bandwidth 2.948 MHz x dB -26.00 dB

STATUS

LTE_B66_CH132322_3M_16-QAM_15RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

0257132 AM Jun 15, 2020

Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 st 1.745000000 GHz
0.00
// \\
-20.0
. " anwaﬂlu/ MNWWWMA
i )
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
0 Hz|
2.6885 MHz
Transmit Freq Error -1.471 kHz OBW Power 99.00 %
x dB Bandwidth 2.949 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

LTE_B66_CH132322_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 031007 PMIn18,2020 | _ |
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 S 1.745000000 GHz
0.0
-10.0

/ |
-30.0 J‘ \"""N"‘“-W\/‘\.m

fl Fonr” Ly
00 anW M"‘"\M\ A
-60.0
o0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
OH:
2.6859 MHz i
Transmit Freq Error 4.923 kHz OBW Power 99.00 %
x dB Bandwidth 2.913 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH132657_3M__QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 10:03:38 AM Jun 15, 2020

STATUS

enter Freq 1.778500000 GHz Center Freq: 1.776500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 R Y, A e ik 1.778500000 GHz,
0.0
-10.0 ’/ \
200
- M‘\M"’W"‘J‘M \WM
oo wx”M’\r/ \’TM‘UW
500
o0 CF Step
1.000000 MHz
Center 1.779 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset
OH:
2.6903 MHz i
Transmit Freq Error 2.411 kHz OBW Power 99.00 %
x dB Bandwidth 2.935 MHz x dB -26.00 dB

LTE_B66_CH132657_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 10:02:47 AM Jun 15, 2020

STATUS

Center Freq 1.778500000 GHz Center Freq: 1.776500000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 Mo Sl 1.778500000 GHz
0.00
/ i\
-20.0
WM R R LIPS
-30.0 MW Mwn
RN [~ i
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.779 GHz Span 10 MH2| |auto Man
Res BW 30 kHz #V/BW 100 kHz Sweep 10.6 ms]
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
OH:
2.6865 MHz :
Transmit Freq Error 1.070 kHz OBW Power 99.00 %
x dB Bandwidth 2.951 MHz x dB -26.00 dB
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132657_3M_64-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

03:12:07 PMIun 18, 2020

Frequency

Center FI‘Eq 1.778500000 GHz CenterFrec‘: 1.778500000 GHz Radic Std: None
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log

200 Center Freq|
100 A o el 3 1.778500000 GHz
0.00

-10.0 {

-20.0 /

n " WW‘J Mmm«w%
WW\MU
-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.779 GHz Span 10 MHz] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
OH:
2.6866 MHz i
Transmit Freq Error 7.031 kHz OBW Power 99.00 %
x dB Bandwidth 2.918 MHz x dB -26.00 dB

STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH131997_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 10:11:21 AM Jun 15, 2020

Center Freq 1.712500000 GHz

Center Freq: 1.712500000 GHz

Ly
#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:>111
Ext Gain: -4.50 dB

Radic Device: BTS

Ref 30.00 dBm

Frequency

10 dBldiv
Log

200

100

0.00

-10.0

-20.0

[ oAt

-30.0

W g

-40.0

-50.0

-60.0

Center 1.713 GHz
Res BW 51 kHz

#VBW 200 kHz

Center Freq||
1.712500000 GHz

CF Step
1.000000 MHz

Span 10 MHz
Sweep 3.667 ms|

[Auto

Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power
4.4912 MHz
3.893 kHz OBW Power
4.899 MHz x dB

32.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

LTE_B66_CH131997_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 10:10: 18 AM Jun 15, 2020

Center Freq 1.712500000 GHz

CenterFreni: 1.712500000 GHz

#IFGain:Low

7— Trig:Free Run
#Atten: 40 dB

Radio Std: None

Avg|Hold>111
Ext Gain: 4.50 dB

Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Frequency

Log
200

100

000

-10.0 /

-20.0 /r

Center Freq|]
1.712500000 GHz

CF Step
1.000000 MHz

|Auto Man

oo N 7 o I
-40.0
-50.0
-60.0
Center 1.713 GHz Span 10 MHz
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.3dBm
4.4755 MHz
Transmit Freq Error 1.349 kHz OBW Power 99.00 %
x dB Bandwidth 4.854 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH131997_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 031657 PMIun 18,2020 | _ |
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 WL = SR, SRV S Yy LSV O S 1.712500000 GHz
0.00

-10.0 / \
-zu.n / \
I T T bk el

-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
OH:
4.4851 MHz i
Transmit Freq Error 431 Hz OBW Power 99.00 %
x dB Bandwidth 4.884 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH132322_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

10012144 AM Jun 15, 2020

STATUS

enter Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 et wedhttn it bt 1.745000000 GHz,
0.0
-10.0 / \\
200
| T Ll oo H
o sy g il
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.3dBm Freq Offset
OH:
4.4870 MHz i
Transmit Freq Error =479 Hz OBW Power 99.00 %
x dB Bandwidth 4.895 MHz x dB -26.00 dB

LTE_B66_CH132322_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

10:14:23 AM Jun 15, 2020

STATUS

Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
I L B Aty VALLEN P WP O S ot | 1.745000000 GHz
0.00
// \\
-20.0
]
I L e e A ]
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
0H
4.4870 MHz :
Transmit Freq Error 6.008 kHz OBW Power 99.00 %
x dB Bandwidth 4.915 MHz x dB -26.00 dB
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132322_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT] ALIGN AUTO

03:18:14 PMIun 18, 2020

Center Freq 1.745000000 GHz

T Trig:Free Run

e
#IFGain:Low #Atten: 40 dB

Center Freq: 1.745000000 GHz

Avg|Hold:>111
Ext Gain: -4.50 dB

Radic Std: None

Frequency

Radic Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200

100

Center Freq||
1.745000000 GHz

0.00

-10.0 /

-20.0 H’

- Mr“ﬂ”\«f" e

-40.0

-50.0

-60.0

Center 1.745 GHz
Res BW 51 kHz

#VBW 200 kHz

Span 10 MHz
Sweep 3.667 ms|

1.000000 MHz

CF Step

Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

wsa | i) Alignment Completed

4.4809 MHz

Total Power

OBW Power
x dB

30.1 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset

0Hz
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH132647_5M__QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

10:24:37 AM Jun 15, 2020

STATUS

enter Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 e ittt St bttt i 1.777500000 GHz
0.0
-10.0 / \\
o0 L ke S et
300
-40.0
500
o0 CF Step
1.000000 MHz
Center 1.778 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.4 dBm Freq Offset
OH:
4.4693 MHz i
Transmit Freq Error 7.283 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB

LTE_B66_CH132647_5M_16-QAM_25RB0

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

10:22:13 AM Jun 15, 2020

STATUS

Center Freq 1.777500000 GHz Center Freq: 1.777600000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 T D A vy DT, 1.777500000 GHz
0.00
// \\
-20.0
oo flP i Jfr e o
-40.0
-50.0
00 CF Step
1.000000 MHz
Center 1.778 GHz Span 10 MH2| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset|
0 Hz|
4.4786 MHz
Transmit Freq Error 9,349 kHz OBW Power 99.00 %
x dB Bandwidth 4.908 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH132647_5M_64-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 03:19948PMINn18,2020 | _ |
Center Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 I o A i, n 1.777500000 GHz
0.0

-10.0 'r( \
200 / \
I T e e Wy

-10.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.778 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
OH:
4.4847 MHz i
Transmit Freq Error 2.752 kHz OBW Power 99.00 %
x dB Bandwidth 4.890 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132022_10M__QPSK_50RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

10:26:43 AM Jun 15, 2020

Center Freq 1.715000000 GHz

Ly
#IFGain:Low

Center Freq: 1.715000000 GHz
T Trig:Free Run
#Atten: 40 dB

Avg|Hold:>111
Ext Gain: 4.50

dB

Radic Std: None

Radic Device: BTS

Ref 30.00 dBm

Frequency

10 dBldiv
Log

200

100

0.00

-10.0

-20.0

-30.0

R Y

-40.0

-50.0

-60.0

Center 1.715 GHz
Res BW 100 kHz

#VBW 300 kHz

Center Freq||
1.715000000 GHz

CF Step
2.000000 MHz,

Span 20 MHz
Sweep 1.933 ms|

[Auto

Man

Occupied Bandwidth

8.9508 MHz
Transmit Freq Error 12.810 kHz
x dB Bandwidth 9.710 MHz

Total Power

OBW Power
x dB

32.5

99

dBm

.00 %

-26.00 dB

STATUS

Freq Offset
0Hz

LTE_B66_CH132022_10M_16-QAM_50RB0O

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

10:27:31 AM Jun 15, 2020

Center Freq 1.715000000 GHz Center Freq: 1.716000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 4B Ext Gain: -4.50 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log

00 Center Freq||
100 SR SO, oty MY TN 1.715000000 GHz
0.00

-10.0 /

-20.0

-30.0

W)

-60.0

Center 1.715 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 20 MHZ
Sweep 1.933 ms|

CF Step
2.000000 MHz,

|Auto Man

Occupied Bandwidth

8.9454 MHz
Transmit Freq Error 13.065 kHz
x dB Bandwidth 9.575 MHz

Total Power

OBW Power
x dB

31.5

dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH132022_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 03:3356PMN18,2020 [ _ |
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 P WP SR BLTIN L e 1.715000000 GHz|
0.0
-10.0 / \\
200
Mwwwww S ST
300
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.715 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
OH:
8.9338 MHz i
Transmit Freq Error 10.292 kHz OBW Power 99.00 %
x dB Bandwidth 9.611 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH132322_10M__QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

10:58:23 AM Jun 15, 2020

STATUS

enter Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 11 A e T o P et T U | 1.745000000 GHz
0.00
-10.0 ff 1\
200 "
300
400
500
o0 CF Step
2.000000 MHz
Center 1.745 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.3dBm Freq Offset
OH
8.9534 MHz i
Transmit Freq Error 9.756 kHz OBW Power 99.00 %
x dB Bandwidth 9.733 MHz x dB -26.00 dB

LTE_B66_CH132322_10M_16-QAM_50RB0O

Occupied BW,
S0 ac

Agilent Spectrum Analyzer -
4 RL RF

SENSE!INT

ALIGN AUTO

10:57:48 AM Jun 15, 2020

-10.0 /

Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 R R D L T VATV WP PL A 8 1.745000000 GHz
0.00

STATUS

-20.0
a0 LMW’WMWM MJW’WWM'W\"M
-40.0
-50.0
00 CF Step
2.000000 MHz,
Center 1.745 GHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.2 dBm Freq Offset|
OH:
8.9468 MHz :
Transmit Freq Error 5.364 kHz OBW Power 99.00 %
x dB Bandwidth 9.578 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH132322_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 03:3455PMn 18,2020 | _ |
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 T, L it 1.745000000 GHz
0.0

-10.0 / l\
-zu.n Jf \
N Sl

-10.0
-50.0
o0 CF Step
2.000000 MHz,
Center 1.745 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
OH:
8.9294 MHz i
Transmit Freq Error 748 Hz OBW Power 99.00 %
x dB Bandwidth 9.607 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

>

DEKRA

LTE_B66_CH132622_10M__QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 1004706 AM Jun 15, 2020

STATUS

enter Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 e i e i efndats it e 1775000000 GHz
0.0
-10.0 ,f/ \\
B T LS e
300
-40.0
500
o0 CF Step
2.000000 MHz,
Center 1.775 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.5dBm Freq Offset
OH:
8.9569 MHz i
Transmit Freq Error 337 Hz OBW Power 99.00 %
x dB Bandwidth 9.690 MHz x dB -26.00 dB

LTE_B66_CH132622_10M_16-QAM_50RB0O

Agilent Spectrum Analyzer - Occupied BY,
4 RL RF S0 ac

SENSE!INT

ALIGN AUTO 10:49:20 AM Jun 15, 2020

-10.0 f

|/

Center Freq 1.775000000 GHz Center Freq: 1.776000000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq||
100 LA e S PO A A o] 1.775000000 GHz
0.00

STATUS

| iAol Tl et R Gl T i |
-30.0
-40.0
-50.0
00 CF Step
2.000000 MHz,
Center 1.775 GHz Span 20 MH2| |auto Man
Res BW 100 kHz #V/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
OH:
8.9562 MHz :
Transmit Freq Error 3 Hz OBW Power 99.00 %
x dB Bandwidth 9.714 MHz x dB -26.00 dB
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D DEKRA

Report No.: 2050962R-E3042110012

LTE_B66_CH132622_10M_64-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 03:3602PMuni1g,2020 [ |
Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
10,0 N £, A A oo 1.775000000 GHz
0.0
-10.0 / \
200 p
L M —— T e
-40.0
500
o0 CF Step
2.000000 MHz
Center 1.775 GHz Span 20 MHz] [auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0 Hz
8.9468 MHz
Transmit Freq Error 2123 kHz OBW Power 99.00 %
x dB Bandwidth 9.660 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2050962R-E3042110012

D DEKRA

LTE_B66_CH132047_15M__QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 11:03:39 AM Jun 15, 2020

Center Freq 1.717500000 GHz t:en:erFreq: 1.717500000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bidiv Ref 30.00 dBm
Log
200 Center Freq|
00 T ek esaieibis wissaihal 1.717500000 GHz
00n

10.0

-20.0 Jf

0l i T Voot o) Wx
-10.0
-50.0
-60.0

Center 1.718 GHz
Res BW 150 kHz

#VBW 470 kHz

Span 40 MHz
Sweep 1.733 ms|

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

13.447 MHz
Transmit Freq Error 32.108 kHz
x dB Bandwidth 14.55 MHz

Total Power

OBW Power

x dB

32.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

LTE_B66_CH132047_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BY,

J RL G SoR  AC SENSEINT ALIGN AUTO 11,02:50 AM Jun 15, 2020
Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 SRV Ay it s 1.717500000 GHz
0.00

-10.0 J

-20.0 /

CF Step
4.000000 MHz,

|Auto Man

wsa | 1) Alignment Completed

300 WMWI V" R T
-40.0
-50.0
-60.0
Center 1.718 GHz Span 40 MHz
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.5dBm
13.424 MHz
Transmit Freq Error 17.816 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|
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LTE_B66_CH132047_15M_64-QAM_75RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 0340:16PMn18,2020 [ |
Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 VO SOV PURY S\ 1.717500000 GHz
0.0
-10.0 / \\
200
200 MUAHHW WWAVMNWWMJ A b SO H
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.718 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 3.1 dBm Freq Offset
OH:
13.411 MHz i
Transmit Freq Error 29.684 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B66_CH132322_15M__QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 11:10:28 AM Jun 15, 2020

enter Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0
-10.0 /
00 — S R e el
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
OH:
13.432 MHz i
Transmit Freq Error 8.734 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB

STATUS

LTE_B66_CH132322_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BY,

J RL G SoR  AC SENSEINT ALIGN AUTO 11:11:25 M Jun 15, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
I b U A o s g Ao S 1.745000000 GHz
0.00

-10.0 /

-20.0 /

CF Step
4.000000 MHz,

|Auto Man

T e I ]
-30.0
-40.0
-50.0
-60.0
Center 1.745 GHz Span 40 MHz|
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.7 dBm
13.435 MHz
Transmit Freq Error 19.127 kHz OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB

STATUS

Freq Offset
0 Hz|
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LTE_B66_CH132322_15M_64-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0Q _ AC SENSE:INT] ALIGN AUTO 034115PMIn 18,2020 | _ |
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log

200 Center Freq|
100 P i 1.745000000 GHz
0.0

] \
# \

i
N T B L e R o e
LU Eeh
-40.0
-60.0
o0 CF Step
4.000000 MHz,
Center 1.745 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
OH:
13.419 MHz i
Transmit Freq Error 10.799 kHz OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B66_CH132597_15M__QPSK_75RB0

RL RF

Agilent Spectrum Analyzer - Occupied BW
4 S0Q  AC

SEMSEINT]

ALIGN AUTO

11113117 AM Jun 15, 2020

STATUS

enter Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 s ko S PN 1.772500000 GHz
0.0
-10.0 / \h
200 , Y
300
)
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.773 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.6 dBm Freq Offset
OH:
13.469 MHz i
Transmit Freq Error -1.837 kHz OBW Power 99.00 %
x dB Bandwidth 14.53 MHz x dB -26.00 dB

LTE_B66_CH132597_15M_16-QAM_75RB0

 RL RF

Agilent Spectrum Analyzer - Occupied BY,
( S0 ac

SENSE!INT

ALIGN AUTO

1111228 AM Jun 15, 2020

STATUS

Center Freq 1.772500000 GHz Center Freq: 1.772600000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
00 e T R 8 W TP 1.772500000 GHz
0.00
-10.0 / \\
200 M" el ““""""‘A/ \L ]
0.0 e Wh"mﬂ!\
S WL,"L
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.773 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0 Hz|
13.450 MHz
Transmit Freq Error 5.310 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
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LTE_B66_CH132597_15M_64-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 0342:34pMunig,2o20 [ |
Center Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 | VALY a | 1.772500000 GHz
0.0
-10.0 / \\
200 WU P -
o Junyr™ "
-30.0 e vy
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.773 GHz Span 40 MHz] [auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
0 Hz
13.442 MHz
Transmit Freq Error =348 Hz OBW Power 99.00 %
x dB Bandwidth 14.49 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B66_CH132072_20M__QPSK_100RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

1112229 AM Jun 15, 2020

STATUS

enter Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq|
100 T B T AU L CU vy 1.720000000 GHz
0.00
-10.0 MJ/ \\
200 -
10 [t T |t Wt At
400
500
o0 CF Step
4.000000 MHz
Center 1.72 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.5dBm Freq Offset
OH
17.830 MHz i
Transmit Freq Error 30.741 kHz OBW Power 99.00 %
x dB Bandwidth 19.00 MHz x dB -26.00 dB

LTE_B66_CH132072_20M_16-QAM_100RBO

Occupi

Agilent Spectrum Analyzer -

il RL RF S0%

ied BU

AC

SENSE!INT

ALIGN AUTO

11:21:55 AM Jun 15, 2020

STATUS

Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 n B s e e 2N 1.720000000 GHz
0.00
/ \\
-20.0 W
-30.0
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.72 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0 Hz|
17.888 MHz
Transmit Freq Error 48.694 kHz OBW Power 99.00 %
x dB Bandwidth 19.18 MHz x dB -26.00 dB
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LTE_B66_CH132072_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 034g42pMunig,2o20 [ |
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 = oo en e A Ao e 1.720000000 GHz
0.0
-10.0 / \\
200 p—
I R A sy o
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.72 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 3.4 dBm Freq Offset
0 Hz
17.850 MHz
Transmit Freq Error 40.729 kHz OBW Power 99.00 %
x dB Bandwidth 19.34 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B66_CH132322_20M__QPSK_100RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 11123115 AM Jun 15, 2020

STATUS

enter Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 il et it etttk Vi 1.745000000 GHz,
0.0
-10.0 / \
2010 [yt e L\'““*“ﬂm’\m A
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.8 dBm Freq Offset
OH:
17.895 MHz i
Transmit Freq Error 33.214 kHz OBW Power 99.00 %
x dB Bandwidth 19.13 MHz x dB -26.00 dB

LTE_B66_CH132322_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BY,

d RL RF S08  AC SENSE!INT ALIGH AUTO 11:25:13 AM Jun 15, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq||
100 i T M b et S Rkt b A et 1.745000000 GHz
0.00

-10.0 /

-20.0 /

STATUS

WWMW‘“‘
-30.0
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.745 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
OH:
17.925 MHz :
Transmit Freq Error 16.515 kHz OBW Power 99.00 %
x dB Bandwidth 19.55 MHz x dB -26.00 dB
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LTE_B66_CH132322_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 0343:15PMun18,2020 [ |
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
0.0 T N U S e 1.745000000 GHz|
0.0
-10.0 {f \
-20.0 N\JLMLMMWW R “‘\""""’""WWW\A.,\
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0 Hz
17.895 MHz
Transmit Freq Error 13.594 kHz OBW Power 99.00 %
x dB Bandwidth 19.17 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B66_CH132572_20M__QPSK_100RB0

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 11:32:40 AM Jun 15, 2020

STATUS

enter Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio 5td: None Frequency
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bldiv Ref 30.00 dBm
Log
200 Center Freq|
100 [ et o ot 1.770000000 GHz
0.0
0 mm/ \\WW
0 | pgttae e F e A g,
gt Pt
300
-40.0
500
o0 CF Step
4.000000 MHz
Center 1.77 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 32.7 dBm Freq Offset
OH:
17.935 MHz i
Transmit Freq Error -4.236 kHz OBW Power 99.00 %
x dB Bandwidth 19.49 MHz x dB -26.00 dB

LTE_B66_CH132572_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BY,

J RL G SoR  AC SENSEINT ALIGN AUTO 11:31:33 AM Jun 15, 2020
Center Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio $td: Nene Frequency
T Trig:Free Run Avg|Hold>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 ek i 1.770000000 GHz|
0.00

-10.0 ‘IJ

STATUS

70 [ - i
-30.0
-40.0
-50.0
00 CF Step
4.000000 MHz,
Center 1.77 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #V/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
OH:
17.906 MHz :
Transmit Freq Error 18.628 kHz OBW Power 99.00 %
x dB Bandwidth 19.39 MHz x dB -26.00 dB
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LTE_B66_CH132572_20M_64-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW
Il RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 03:49:45 PMIun 18, 2020

Frequency

enter Freq 1.770000000 GHz CenterFrec‘: 1.770000000 GHz Radio Std: None
[ Trig: Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.50 dB Radio Device: BTS
10 ¢Bidiv Ref 30.00 dBm
Log
200 Center Freq|
0.0 Lo, ., . 1.770000000 GHz|
00n
-10.0 H \
<00 ot . ‘\-‘J\ "\uuu..\.q,.avvf‘\m
300 oo™
400
500
o0 CF Step
4.000000 MHz
Center 1.77 GHz Span 40 MHz] [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
oH
17.883 MHz i
Transmit Freq Error 2.554 kHz OBW Power 99.00 %
x dB Bandwidth 19.18 MHz x dB -26.00 dB

STATUS
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5. Peak To Average Ratio

5.1. Test Setup

Spectrum Analyzer Base Station

zzzzz

el ==Y —
G oo :ip“H DEI'-—-D:

EUT

Non-Conducted
Table

= Ground Reference Plane ==

5.2. Test Procedure

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth.
2. Set the number of counts to a value that stabilizes the measured CCDF curve.
3. Record the maximum PAPR level associated with a probability of 0.1 %.

5.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause5.7.2

ANSI C63.26-2015 Sub-clause 5.2.3.4
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5.4. Test Result

Product LV55
Test Item Peak To Average Ratio
Test Mode Mode 1: LTE Band 2
Date of Test 2020/06/16 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) |60
Band 2
Freq. ) Peak Average PAPR
BW Ch Modulation
(MHz) (dBm) (dBm) (dB)
QPSK 27.04 22.93 4.00
18607 1850.7
16-QAM 27.93 22.45 5.48
QPSK 27.21 23.19 4.00
1.4M 18900 1880
16-QAM 28.03 22.27 5.77
QPSK 26.82 23.25 3.62
19193 1909.3
16-QAM 26.86 22.39 4.49
QPSK 26.78 23.01 3.80
18615 1851.5
16-QAM 27.80 2212 5.68
QPSK 26.74 22.96 3.83
3M 18900 1880
16-QAM 27.88 22.09 5.80
QPSK 26.68 23.12 3.57
19185 1908.5
16-QAM 26.72 22.19 4.58
QPSK 26.44 22.65 3.74
18625 1852.5
16-QAM 27.49 22.08 5.45
QPSK 26.47 22.74 3.71
5M 18900 1880
16-QAM 27.49 21.84 5.65
QPSK 26.35 22.75 3.65
19175 1907.5
16-QAM 26.35 22.10 4.32
QPSK 24.75 21.02 3.71
18650 1855
16-QAM 25.69 20.03 5.62
QPSK 24.72 20.96 3.74
10M 18900 1880
16-QAM 25.62 20.20 5.42
QPSK 24.51 20.93 3.59
19150 1905
16-QAM 24.55 19.98 4.58
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Band 2
Freq. ) Peak Average PAPR
BW Ch Modulation
(MHz) (dBm) (dBm) (dB)
QPSK 21.51 17.81 3.68
18675 1857.5
16-QAM 22.71 16.89 5.77
QPSK 21.54 17.85 3.68
15M 18900 1880
16-QAM 22.73 17.08 5.65
QPSK 21.51 17.95 3.54
19125 1902.5
16-QAM 21.69 17.12 4.58
QPSK 17.22 13.62 3.54
18700 1860
16-QAM 18.45 13.02 5.33
QPSK 17.21 13.54 3.65
20M 18900 1880
16-QAM 18.34 12.86 5.39
QPSK 17.54 13.87 3.59
19100 1900
16-QAM 17.65 12.81 4.81
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LTE_B2_CH18607_1.4M__QPSK_1RBO

Spectrum | tuéll

Ref Level 30.00 dém Offset 4.50 dB
o ALt 40 dé AQT 1.6 ms & RBW 10 MHz
@155 Clrw

ICF 1.8507 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 1% | 0.19% | 0.01% |

_Trace 1 | 22,03 dBm | 27.04 dém 4,11 de 2.84 db 3.86 db 4.00 dB 3.14 dB

( )| ] C I

Date: 16 JUN.2020 14:27.08

LTE_B2 CH18607_1.4M_16-QAM_1RBO
Spectrum | [a

Ref Level 30.00 d&m Offset 4.50 d&
[ ALt 40 dB AQT 1.6 ms & RBW 10 MHz
@15a Clrw

|ICF 1.8507 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 1% | ©0.1% | 0.01% |
Trace 1 22.45 dBm 27.93dBm | 5.48dB 3.07 d8 5.33 dB 5.48 dB | 5.51dB

( ) ] (T

Date: 16.JUN.2020 14:27:33
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LTE_B2_CH18900_1.4M__QPSK_1RBO

Spectrum | |n§'|

Ref Level 30.00 d&m Offset 4.50 d&
[ ALt 40 dB AQT 1.6 ms & RBW 10 MHz
@15a Clrw

|CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 1% | ©0.1% | 0.01% |

Trace 1 I 23.19 dBm 27.21dém | 4.01dB 2.70 dB 3.80 dB 4.00 dB | 4.06 dB
| ] [T

L JL

Date: 16.JUN.2020 14:28:11

LTE_B2_CH18900_1.4M_16-QAM_1RBO

Spectrum | tuéll

Ref Level 30.00 dém Offset 4.50 dB
o ALt 40 dé AQT 1.6 ms & RBW 10 MHz
@155 Clrw

|[CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | cCrest | 10% | 1% | 0.1% | 0.01% |

Trace 1 I 22,27 dBm 28.03 dBm 5,75 dB 3.10 dB 5.22 dB 5.77 dB 5.83 dB |
P r
J o

L 4

Date: 16 JUN.2020 14:27-55
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LTE_B2_CH19193_1.4M__QPSK_1RB5

Spectrum | tuéll

Ref Level 30.00 dém Offset 4.50 dB
o ALt 40 dé AQT 1.6 ms & RBW 10 MHz
@155 Clrw

|ICF 1.9093 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | cCrest | 10% | 1% | 0.1% | 0.01% |
Trace 1 23.25 dBm 26.82 dBm 3,56 dB 2.72 dB 3,57 dB 3.62 dB 3.62 dB

( ) ) (e

Date: 16 JUN.2020 14:28:35

LTE_B2 CH19193_1.4M_16-QAM_1RB5
Spectrum | [a

Ref Level 30.00 d&m Offset 4.50 d&
[ ALt 40 dB AQT 1.6 ms & RBW 10 MHz
@15a Clrw

|ICF 1.9093 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | pPeak | crest | 10% | 1% | ©0.a% | 0.01% |
Trace 1 22.39 dBm 26,86 dBm | 4.47dB 2.93 d8 4.43 dB 4.49 dB | 4.49dB

( ) ] (T

Date: 16.JUN.2020 14:28:45
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LTE_B2_CH18615_3M__QPSK_1RBO

Spectrum | tuéll

Ref Level 30.00 dém Offset 4.50 dB
o ALt 40 dé AQT 1.6 ms & RBW 10 MHz
@155 Clrw

ICF 1.8515 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | cCrest | 10% | 1% | 0.1% | 0.01% |
Trace 1 23.01 dBm 26.78 dBm 3,78 dB 2.93 dB 3,71 de 3.80 dB 3,80 dB

( ) ) (e

Date: 16 JUN. 2020 14:42.36

LTE_B2 CH18615_3M_16-QAM_1RBO
Spectrum | [a

Ref Level 30.00 d&m Offset 4.50 d&
[ ALt 40 dB AQT 1.6 ms & RBW 10 MHz
@15a Clrw

|ICF 1.8515 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 1% | ©0.1% | 0.01% |
Trace 1 22.12 dBm 27.80dBm | 5.68dB 3.01 d8 5.16 dB 5.68 dB | 5.74dB

( ) ] G e

Date: 16.JUN.2020 14:42:48
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LTE_B2_CH18900_3M__QPSK_1RBO

Spectrum | |n§'|

Ref Level 30.00 d&m Offset 4.50 d&
[ ALt 40 dB AQT 1.6 ms & RBW 10 MHz
@15a Clrw

|CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
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